P REV S r
COACH MANUFACTURER

PARTS MANUAL

PA1631

07-2024



PARTS MANUAL

H2®
General information

A. Vehicle Identification Number (V.l.N.)

Each time spare parts have to be ordered, you must refer to your vehicle identification number serial
number. In order to understand the meaning of this number, please refer to the following:

2PCV33495K1010295

= VEHICLE MODEL
9 = VEHICLE LENGHT
K = MODEL YEAR

0295 = SEQUENCE NUMBER

Vehicle Model

This manual covers vehicle model VIP bus shells.
| V | V.I.P. Bus shell

Vehicle Length

| 9 | 45 feet
Model Year
YEAR CODE YEAR CODE YEAR CODE YEAR CODE
2019 K 2022 N
2020 L 2023 P
2021 M 2024 R

Sequence Number

This number represents the sequence the vehicle has followed on the assembly line.

B. Effective

This manual covers information for vehicles from the sequence number K-0295 for VIP model.

The heading of each page in this manual refers to an effective serial number and in the parts description,
you may find additional information on the effective of a specific part to a serial number (refer to FROM).

In the description, you may also remark the expression UP TO which means that a component is
effective to the vehicles manufactured before the specified serial number (refer to UP TO).



PARTS MANUAL

C. lllustrations

An exploded view is conveniently located at the beginning of each section and is meant to assist the user
in identifying parts and components.

The illustrations show the typical construction of the different assemblies and , in all cases, may not
reproduced the full detail or exact shape of parts shown, however, they represent parts which have same
or similar function.

D. General

The information, illustrations and components/system descriptions contained in this manual are correct at
time of publication. Prévost Car Inc., however, maintains a policy of continuous improvement of its product
without imposing upon itself any obligation to install them on products previously manufactured.

Prévost Car Inc., reserves the right at any time to discontinue or change specifications, designs, features,
models or equipment without incurring obligation.



PARTS MANUAL

E. Parts and Service Center

CANADA

Canadian Parts Customer Service Toll free phone: 1 (800) 463-8876 Service Center British Columbia Tel.: (604) 940-3306
2955-A Waitt Street Tel.: (418) 654-0174 11911 No. 5 Road Fax: (604) 940-3384
Québec, Québec Fax: (800) 939-0133 Richmond, British Columbia

Canada, G1X 3W1 Fax: (418) 658-1723 Canada, V7A 4E9

Service Center Toll free phone: 1 866 870-2046 Service Ontario Tel.: (905) 738-0881
850 Chemin Olivier Tel.: (418) 831-2046 8301-A Keele Street Fax: (905) 738-0891
Saint-Nicolas, Quebec Fax: (418) 831-7432 Vaughan, Ontario

Canada G7A 2N1 Canada, L4K 1Z6

Service Center Alberta Tel.: (780) 792-9526

292 MacDonald Crescent Fax: (780) 743-0983

Fort McMurray, Alberta
Canada T9H 4B6

UNITED STATES

US Parts Customer Service
2250 Point Blvd., Suite 410
Elgin, IL

USA, 60123

Toll free phone
Main office

Parts

1800 799-9938
(847) 844-7680

1800 621-5519

Prevost Parts & Service Center
800 South Cartwright Street
Goodlettsville, TN

USA, 37072

Toll free phone
Main office

Fax:

After-Hours
Parts Emergency

1877 299-8881
(615) 299-8881
(615) 299-8816
(615) 519-1372

Prevost Parts & Service Center

Toll free phone

1800 421-9958

Prevost Parts & Service Center

Toll free phone

1800 223-0830

3384 De Forest Circle Main office (951) 360-2550 | 201 South Avenue Main office (908) 222-7211
Mira Loma, CA Fax: (951) 360-2560 | South Plainfield, NJ Fax: (908) 222-7304
USA, 91752 After-Hours (951) 314-0226 | USA, 07080 Fax parts (908) 222-7305

Parts Emergency After-Hours (201) 315-4064

Parts Emergency

Prevost Parts & Service Center Main office (310) 283-1852 | Prevost Parts & Service Center Service/Parts 1866 773-8678
6821 Central Avenue, After-Hours: (951) 314-0226 | 15200 Frye Road Main office (817) 685-0250
Newark, CA Parts Emergency Fort Worth, TX Fax : (817) 685-0460
USA, 94560 USA, 76155-2702 After-Hours (817) 271-8653

Parts Emergency

Prevost Parts & Service Center
6931 Business Park Blvd North
Jacksonville, FL

USA, 32256

Toll free phone
Main office

Fax:

After-Hours
Parts Emergency

1 800 874-7740
(904) 886-4555
(904) 886-0092
(904) 412-8023

Prevost Parts & Service Center
11851 Cutten Road

Houston, TX

USA, 77066

Service/Parts
Main office

Fax:

After-Hours

Parts Emergency

1877 602-0273
(713) 849-8562
(281) 315-1571
(346) 333-5520

Prevost Parts & Service Center
1300 Green Forest Court

Winter Garden, FL

USA, 34787

Toll free phone
Main office
After-Hours:
Parts Emergency

1 866 726-6235
(407) 554-0196
(407) 259-5720

Prevost Parts & Service Center
3715 N. Carnation St.

Franklin Park, IL

USA, 60131

Main office

Fax:

After-Hours

Parts Emergency

(847) 778-7475
(847) 737-2242
1 800 463-7738




PARTS MANUAL

KEY & ABBREVIATIONS
OXXKKXXK) o, SEE PAGE

<> e BETWEEN
S DEGREE

B oo NUMBER

2 e INFORMATION NOT

AVAILABLE AT TIME
OF PUBLICATION

ABS..........c.ee ANTILOCK BRAKING SYSTEM

AR AS REQUIRED

ASSY ..o ASSEMBLY

CCW ..o COUNTERCLOCKWISE

CE. ..o, COMMUTATOR END

CHR ...cccceeee. CHROME

CW . CLOCKWISE

CYL. v CYLINDER

CIC i CENTER/CENTER

DE. ..o DRIVE END

DIA. s DIAMETER

DIFF. .............. DIFFERENTIAL

D.PD.T....... DOUBLE POLE DOUBLE
THROW

ECU ..o ELECTRONIC CONTROL UNIT

EDU .....ccovveeen. ELECTRONIC DISTRIBUTOR
UNIT

EFF .o EFFECTIVE

ENG. ........... ENGINE

EXT i EXTERNAL

FR .o FRONT

GND ......ceee GROUND

HD .o HEAD

HEX ..o HEXAGONAL

HP. . HIGH PRESSURE

HVAC ............. HEATING, VENTILATION & AIR
CONDITIONING

HYD ....cccoveee. HYDRAULIC

I.D. i, INSIDE DIAMETER

INT oo, INTERNAL

JCT s JUNCTION

LED ...ccoovveeeen. LIGHT-EMITTING DIODE

LP. LOW PRESSURE

LUGG. ........... LUGGAGE

M&F ............. MALE & FEMALE

N/A NOT AVAILABLE

NEG. ...cccoee. NEGATIVE

[\ O NORMALY OPEN

N.C. e NORMALY CLOSE

N.P.N. ........... NO PARTS NUMBER
NPT .. NATIONAL PIPE THREAD
NS .. NOT SHOWN
N.S.P......... NOT SOLD AT PREVOST

(SEE MANUFACTURING PART
NUMBER AT THE END OF
DESCRIPTION LINE)

N.S.S............. NOT SOLD SEPARATELY
OD. oo OUTSIDE DIAMETER
OPT. ..o OPTION

OS. OVERSIZE

PH ... PHILLIPS

POS. ............ POSITIVE

RR ..o, REAR

S.CC. ... SPECIFY COLOR CODE
SCT i SECTION

SD. s SPECIFY DIMENSION
Sk, SPECIFY LENGHT

SM i SMALL

S.P.S.T...... SINGLE POLE SINGLE THROW
S.P.D.T. ....... SINGLE POLE DOUBLE

THROW
SQ i SPECIFY QUANTITY
SS STAINLESS STEEL
STD v STANDARD
STO oo STOVER
SW . SWIVEL
SWL FITT. ..... SWIVEL FITTING
TPG ..o TAPING
TH THICKNESS
TRANS. ......... TRANSMISSION
TXV e, THERMAL EXPANSION VALVE
US. .. UNDERSIZE
W o WITH
W/O ..o WITHOUT
WIND. ............ WINDOW
ZP i, ZINC PLATED



PARTS MANUAL

MEASUREMENT EQUIVALENTS

Fraction - Inches (dec.) - Millimeter 25.4mm =1 inch 1mm = .03937 inch

fraction decimal mm fraction decimal mm
1/64 0.0156 0.397 33/64 0.5156 13.097
1/32 0.0313 0.794 17/32 0.5313 13.494

- 0.0394 1 35/64 0.5469 13.891
3/64 0.0469 1.191 - 0.5512 14
1/16 0.0625 1.588 9/16 0.5625 14.288
5/64 0.0781 1.984 37/64 0.5781 14.684

- 0.0787 2 - 0.5906 15
3/32 0.0938 2.381 19/32 0.5938 15.081
7/64 0.1093 2.778 39/64 0.6094 15.478

- 0.1181 3 5/8 0.6250 15.875

1/8 0.1250 3.175 - 0.6299 16
9/64 0.1406 3.572 41/64 0.6406 16.272
5/32 0.1563 3.969 21/32 0.6563 16.669
- 0.1575 4 - 0.6693 17
11/64 0.1719 4.366 43/64 0.6719 17.066
3/16 0.1875 4.762 11/16 0.6875 17.462
- 0.1969 5 45/64 0.7031 17.859
13/64 0.2031 5.159 - 0.7087 18
7132 0.2188 5.556 23/32 0.7188 18.256
15/64 0.2344 5.953 47/64 0.7344 18.653
- 0.2362 6 - 0.7480 19
1/4 0.2500 6.350 3/4 0.7500 19.050
17/64 0.2656 6.747 49/64 0.7656 19.447
- 0.2756 7 25/32 0.7813 19.844
9/32 0.2813 7.144 - 0.7874 20
19/64 0.2969 7.541 51/64 0.7969 20.241
5/16 0.3125 7.938 13/16 0.8125 20.638
- 0.3150 8 - 0.8268 21
21/64 0.3281 8.334 53/64 0.8281 21.034
11/32 0.3438 8.731 27132 0.8438 21.431
- 0.3543 9 55/64 0.8594 21.828
23/64 0.3594 9.128 - 0.8661 22
3/8 0.3750 9.525 718 0.8750 22.225
25/64 0.3906 9.922 57/64 0.8096 22.622
- 0.3937 10 - 0.9055 23
13/32 0.4063 10.319 29/32 0.9063 23.019
27/64 0.4219 10.716 59/64 0.9219 23.416
- 0.4331 11 15/16 0.9375 23.812
7116 0.4375 11.112 - 0.9449 24
29/64 0.4531 11.509 61/64 0.9531 24.209
15/32 0.4688 11.906 31/32 0.9688 24.606
- 0.4724 12 - 0.9843 25
31/64 0.4844 12.303 63/64 09844 25.003
12 0.5000 12.700 1/1 1 25.400
- 0.5118 13 - - -




PARTS MANUAL

TABLE OF CONTENTS

GENERAL 00
ENGINE 01
CLUTCH 02
FUEL 03
EXHAUST 04
COOLING 05
ELECTRICAL 06
TRANSMISSION 07
PROPELLER SHAFT 09
FRONT AXLE 10
REAR AXLE 11
BRAKE 12
WHEEL, HUBS & TIRES 13
STEERING 14
SUSPENSION 16
BODY 18
HEATING & AIR CONDITIONING 22
ACCESSORIES 23

WHEEL CHAIR LIFT 25



PARTS MANUAL

To have more information about fast moving parts, place
an order for the book PA-1105 to your nearest parts order
desk.

Thank youl!



PREVOST =@ PARTS

| |Date:07/2024 |PAGE:_VIP-2019@UP TO

H3-45 VIP / 2019 TO DATE / VIN FROM K-0295 TO

VIP—45

4 EXHAUST

18 BODY
1 ENGINE

5 COOLING

9 PORPELLER SHAFT

11 REAR AXLE

22 HEATING & AIR CONDITIONING

14 STEERING 10 FRONT AXLE

18 BODY

10 FRONT AXLE

22 HEATING & AIR CONDITIONING

5 FUEL

13 WHEELS, HUBS & TIRES
2 CLUTCH

7 TRANSMISSION

6 ELECTRICAL 16 SUSPENSION
12 BRAKE 25 ACCESSORIES




PREVOST H=EE

PARTS
MANUAL

| |Date:07/2024

[PAGE:_VIP-2019@UP TO

H3-45 VIP / 2019 TO DATE / VIN FROM K-0295 TO

Item#|Part Description QTY |Notes
1 VIP-01 ENGINE

2 VIP-02 CLUTCH

3 VIP-03 FUEL

4 VIP-04 EXHAUST

5 VIP-05 COOLING

6 VIP-06 ELECTRICAL

7 VIP-07 TRANSMISSION

9 VIP-09 PROPELLER SHAFT

10 VIP-10 FRONT AXLE

11 VIP-11 REAR AXLE

12 VIP-12 BRAKE

13 VIP-13 WHEELS, HUBS & TIRES

14 VIP-14 STEERING

16 VIP-16 SUSPENSION

18 VIP-18 BODY

22 VIP-22 HEATING & AIR CONDITIONING
23 VIP-23 ACCESSORIES

40 VIP-DRIVER-00  |DRIVER'S SEAT




PARTS
MANUAL

HE@&

FPFREVOST

[VIP-01

|Date:07/2024

ENGINE

From K-0295

9]
,
o




PrFREVOST

H= &

PARTS

MANUAL

From K-0295 | |Date:07/2024 [VIP-01

ENGINE
Item#|Part Description QTY [Notes
5 VIP-0100-50 ENGINE WIRING HARNESS - INSTALLATION WITH VOLVO D13 From K-0295
10 VIP-0100-10 STARTER - INSTALLATION From K-0295
15 VIP-0105-05 ENGINE OIL FILLER CAP & DIPSTICK WITH VOLVO D13 From K-0295
20 VIP-0120-50 DRIVE PULLEY, BELTS & TENSIONER WITH VOLVO D13 From K-0295
25 VIP-0150-03 ENGINE CRADLE - WITH VOLVO D13 From K-0295
30 VIP-0155-10 ENGINE TRANSMISSION GUARD & AIR SHIELD From K-0295




PREVOST =@ PARTS

45 MANUAL

From K-0295

| Date:07/2024 |PAGE:VIP-0100-50

ENGINE WIRING HARNESS - INSTALLATION WITH VOLVO D13

20-21-22

15




PREVOST =@ PARTS

MANUAL

From K-0295 | Date:07/2024 |PAGE:VIP-0100-50

ENGINE WIRING HARNESS - INSTALLATION WITH VOLVO D13
Item# |Part Description QTY |Notes
1 012949 SUPPORT, ALTERNATOR HARNESS / LH To K-0604 1
1 010036 SUPPORT, ALTERNATOR HARNESS / LH From K-0605 1
NS 509490 ATTACHMENT DOUBLE USE WITH CABLE TIE
NS 504610 RIVET MGLP PRDG 1/4x5/8 SS
NS 504013 TIE MOUNT / 1/4" X 1/4" 1.D. AR
NS 509815 TIE MOUNT / ATTACHMENT W/TREE MOUNT 1
NS 5001780 SCREW CAP HEXF M8-1.25x16 G8.8 N500 3
2 5001729 SCREW CAP HEXF M10-1.5x16 G8.8 N500 1
3 504016 CABLE TIE / 5/16" X 14"1/2 To L-0826 AR
3 5040100 CABLE TIE /OUTSIDE SERRATED 5/16" X 14"1/2 From L-0827 AR
4 060013 ALTERNATOR BATTERY HARNESS 1
5 060415 ALTERNATOR BOTTOM LEFT BATTERY HARNESS 1
NS 5001341 WASHER FL 8.4x17.0x1.6 SS 1
NS 060297 ADAPTOR STUD M8 Male x M8 Female + FLANGE M8-1.25 x 18MM SS AR
NS 5001983 NUT HEX NYRT M8-1.25 SS SS BK AR
7 060413 ALTERNATORS JUMPER POWER HARNESS 1
8 060264 HARNESS ALTERNATOR GROUND BODY 2
NS 5001341 WASHER FL 8.4x17.0x1.6 SS To K-0604 2
NS 560811 WASHER, ELECTRICAL CONDUCTOR M8/5/16 From K-0605 2
NS 5001182 NUT HEX NYRT M6-1.0 SS 2
NS 502573 WASHER FL 6.4x12.5x1.6 SS 2
9 060014 HARNESS ALTERNATOR BATTERY UR 1
10 068541 SUPPORT CABLE GROUND ALTERNATOR 1
1 060306 CABLE GROUND MOTOR TO BODY 2
NS 500958 WASHER FL .531x1.062x.095 SS 2
NS 5002001 NUT HEX NYRT 1/2-13 SS BK 2
12 502804 SCREW CAP HEX M10-1.5x25 G8.8 N500 AR
13 500270 WASHER FL .406x1.000x.063 SS AR
14 060712 HARNESS STARTER BATTERY 1
15 060711 HARNESS STARTER RELAY MELCO 1
NS 502817 SCREW MA PAN PH M6-1.0x16 N500 1
16 060414 GROUND FRAME ALTERNATOR UP LEFT HARNESS 1
17 060010 CABLE ASSY / WITH "ALISSON" TRANSMISSION To P-1347 1
NS 0600126 CABLE ASSY / WITH "ALISSON" TRANSMISSION From P-1348 1
18 068570 CABLE ASSY / GROUND 2
18 060407 ALTERNATOR CONTROL RIGHT HARNESS MTH To P-1347 1
NS 0600128 ALTERNATOR CONTROL RIGHT HARNESS From P-1348 1
19 069504 HARNESS LH GROUND ALTERNATOR 1
20 069471 FEED THRU / ENGINE CABLE 1
NS 504637 CABLE TIE / 3/16" x 13" AR
21 069472 SEAL RUBBER NITRILE 1/8" 60-70 DURO 1
22 504499 CUFF END BELLOW /2 7/8"1.D.x35/8" x4 7/16 1




. @m PARTS
1 —
PREVOST H2E MANUAL

From K-0295 | Date:07/2024 |PAGE:VIP-0100-50
ENGINE WIRING HARNESS - INSTALLATION WITH VOLVO D13
Item# |Part Description QTY |Notes
NS 5001866 SCREW CAP HEX M12-1.75x30 G10.9 N500 2
NS 500967 WASHER BEL SPR .512x1.142x.098 N500 2
23 019227 SUPPORT CABLE STARTOR MOTOR 1
NS 504637 CABLE TIE / 3/16" x 13" AR
24 012946 SUPPORT, REAR HARNESS 1
NS 5001780 SCREW CAP HEXF M8-1.25x16 G8.8 N500 1
25 507664 CABLE TIE / 3/16" 11"/ DOUBLE LOOP HEAD 33
26 069062 CABLE THERMO DETECTOR (LINEAR FIRE CABLE)/ 1.6M / 168C/180C // 334F/356F 1
30 012953 BRAKET ENGINE HARNESS 1
NS 504637 CABLE TIE / 3/16" x 13" AR
NS 5001780 SCREW CAP HEXF M8-1.25x16 G8.8 N500 2
31 012951 MAIN SUPPORT ENGINE HARNESS 1
NS 509815 TIE MOUNT / ATTACHMENT W/TREE MOUNT 1
NS 5001780 SCREW CAP HEXF M8-1.25x16 G8.8 N500 3
32 504013 TIE MOUNT / 1/4" X 1/4" 1.D. AR
NS 504379 RIVET POP DOME OE 3/16x1/4 SS AR
NS 5001935 WASHER FL 10.5x18.0x1.6 SS 1
NS 502719 SCREW CAP HEX M10-1.5x20 SS EMN 1
NS 5001182 NUT HEX NYRT M6-1.0 SS 1
NS 502573 WASHER FL 6.4x12.5x1.6 SS 1
NS 504013 TIE MOUNT / 1/4" X 1/4" 1.D. 1
NS 502817 SCREW MA PAN PH M6-1.0x16 N500 1
36 060307 HARNESS GND STRARTER TO BODY 1
40 060308 CABLE NEG HEATER ELEMENT 1
41 060872 CABLE HEATER ELEMENT RELAY 1
42 5001341 WASHER FL 8.4x17.0x1.6 SS To K-0604 2
42 560811 WASHER, ELECTRICAL CONDUCTOR M8/5/16 From K-0605 2
43 5001787 NUT HEX NYRT M8-1.25 SS 2
50 VIP-0610-40 ALTERNATOR MOUNTING / STREET SIDE WITH TWO ALTERNATOR VOLVO D13
51 VIP-0610-30 ALTERNATOR MOUNTING / CURBSIDE WITH TWO ALTERNATOR VOLVO D13







FPFREVOST

From K-0295

Date:07/2024

|PAGE:VIP-0100-10

STARTER - INSTALLATION




PREVOST =@ PARTS

MANUAL
From K-0295 | Date:07/2024 |PAGE:VIP-0100-10
STARTER - INSTALLATION
Item# |Part Description QTY |Notes
1 22807202 VOLVO STARTER 24V, MELCO WITHOUT RELAY To R-1561 1 D13
1 7775270 VOLVO STARTER 24V, MELCO WITHOUT RELAY From R-1562 1
5 5001668 SCREW CB 12POINT 5/8-11x2 1/4 3
6 502884 WASHER LO SPT 16.2x27.4x3.5 N500 3
10 564095 SMALL STARTOR RELAY To R-1561 1
10 564398 SMALL STARTOR RELAY From R-1562 1
12 502570 WASHER LO SPT 6.1x11.8x1.6 SS 2
12 5001182 NUT HEX NYRT M6-1.0 SS 2
13 5001433 SCREW CAP HEX M6-1.0x25 SS 2
15 067356 CABLE ASSY / RELAY & BREAKER 1
NS 502817 SCREW MA PAN PH M6-1.0x16 N500 1
NS 504013 TIE MOUNT / 1/4" X 1/4" 1.D. 1
NS 504637 CABLE TIE / 3/16" x 13" 1
16 565137 BREAKER 90AMPS / 24V / W/O HARDWARE 1
NS 5001924 NUT HEX NYRT THN 1/4-28 SS 1
NS 502573 WASHER FL 6.4x12.5x1.6 SS 1
NS 067088 CABLE ASSY SW24V TO STARTER 1 D13
D13) WITH VOLVO ENGINE D13




FPFREVOST

g~ PARTS
= %
H== MANUAL

From K-0295

Date:07/2024 |PAGE:VIP-01 05-05

ENGINE OIL FILLER CAP & DIPSTICK WITH VOLVO D13

23 %\ @@Q)‘




PrFREVOST

HZEE

PARTS
MANUAL

From K-0295 | Date:07/2024 |PAGE:VIP-0105-05
ENGINE OIL FILLER CAP & DIPSTICK WITH VOLVO D13
Item# |Part Description QTY |Notes
1 015998 DIPSTICK & TUBE ASSY To P-1268 1
1 010348 DIPSTICK & TUBE ASSY From P-1271 1
1 015997 . DIPSTICK ASSY / ENGINE OIL / W/D13 1362MM 1
2 015996 . TUBE OIL DIPSTICK W/D13 1276 MM To P-1268 1
2 010347 . TUBE OIL DIPSTICK W/D13 1362MM From P-1271 1
3 22281824 OIL FILLER NECK TB-133887958-1 To R-1585 1
A 20807510 . OIL CAP / WITH GASKET To R-1585 1
LA 20365079 .. GASKET OIL CAP To R-1585 1
.B 22281825 . OIL NECK / PIPE FILLER To R-1585 1
.C 943361 . SPACER WASHER 6.5 X 12 X 4 To R-1585 1
.NS 8149895 . SUPPORT RING To R-1585 1
3 23512202 OIL FILLER NECK From R-1586 1
.B 23811819 . OIL NECK / PIPE FILLER From R-1586 1
4 012882 SUPPORT DIPSTICK & FILLER NECK 1
5 3034195 RACCORD COUPLING 1
6 992086 HOSE CLAMP / 32MM/52MM 4
7 952627 CLAMP /1/2" 1.D. 2
8 5001780 SCREW CAP HEXF M8-1.25x16 G8.8 N500 3
8 680038 THREAD LOCKER LOCTITE #243 / BLUE / 50ml AR
10 952639 CLAMP /1"1/4 1.D. 4
1 5001815 SCREW CAP HEXF M6-1.0x30 G 8.8 N500 2
12 5001932 NUT HEXF NYRT M6-1.0 G8.8 N500 2
14 010064 OIL FILLER TUBE STAINLESS STEEL 1
15 033946 SUPPORT FUEL LINE 1
17 010069 SUPPORT DIPSTICK 1
NS 500321 WASHER BEL SPR .331x.827x.098 N500 2
NS 5001780 SCREW CAP HEXF M8-1.25x16 G8.8 N500 2
18 5001815 SCREW CAP HEXF M6-1.0x30 G 8.8 N500 1
20 012933 HOSE 31.75MM |.D. x 70MM 1
21 504750 CABLE TIE / 1/2" x 15" /| CHRISTMAS TREE 1
22 946173 SCREW CAP HEXF M8-1.25x20 To N-1188 2
22 984734 SCREW CAP HEXF M8x20 From N-1189 2
23 469950 FLANGE 1
24 70329332 INLET PIPE To M-1156 1
24 22676938 INLET PIPE From M-1157 1
25 20555696 SEALING RING 1
26 500414 SCREW TP BDG PH #10x3/4 SS 1
27 5001932 NUT HEXF NYRT M6-1.0 G8.8 N500 1
28 507664 CABLE TIE / 3/16" 11"/ DOUBLE LOOP HEAD 1
29 502848 SCREW TC CAP HEXF 1/4-20x3/4 N500 1
NEXT 5 ITEMS TO FIX OIL CAP




PREVOST H=EE

PARTS

From K-0295 | Date:07/2024 |PAGE:VIP-0105-05
ENGINE OIL FILLER CAP & DIPSTICK WITH VOLVO D13

Item# |Part Description QTY |Notes
NS 510973 CABLE SS 3/64" DIA. ASSY W/LOOP 8" LG x W/1" LOOP 1
NS 502861 SCREW SHR HEXS 5/16x3/8 {1/4-20 N500 1
NS 502638 WASHER FL .312x.734x.065 N500 1
NS 5001352 NUT HEX NYRT 1/4-20 SS 1
NS 5001008 WASHER FL .218x.437x.062 RUB BK 1
50 Refer To Volvo SEE IMPACT OR CALL ORDER DESK \Y

V) SEE IMPACT OR CALL ORDER DESK







FPFREVOST

To R-1585

Date:07/2024

|PAGE:22281824

OIL FILLER NECK TB-133887958-1

R1306491




FPrFREVOST

H2 &

PARTS

MANUAL
To R-1585 | Date:07/2024 |PAGE:22281 824
OIL FILLER NECK TB-133887958-1
Item# |Part Description QTY |Notes
1 22281825 OIL NECK / PIPE FILLER 1
2 60112502 SPACER WASHER 1
3 20807510 OIL CAP / WITH GASKET 1
A 20365079 . GASKET OIL CAP 1




FPrREVOST

To R-1585 |

Date:07/2024

|PAGE:20807510

OIL CAP / WITH GASKET

R1030857




I Y 3
PREVOST H 32 MANUAL
To R-1585 | Date:07/2024 |PAGE:20807510
OIL CAP / WITH GASKET
Item# |Part Description QTY |Notes

1

20365079

GASKET OIL CAP




FPFREVOST

. PARTS
=2 %
H45 ¥ MANUAL

From R-1586

Date:07/2024

|PAGE:23512202

OIL FILLER NECK

R1306491




PrFREVOST

H2 &

PARTS

MANUAL
From R-1586 | Date:07/2024 |PAGE:23512202
OIL FILLER NECK
Item# |Part Description QTY |Notes
1 23811819 OIL NECK / PIPE FILLER 1
3 20807510 OIL CAP / WITH GASKET 1
A 20365079 . GASKET OIL CAP 1




PREVOST =@ PARTS

45 ¥ MANUAL
From K-0295 | Date:07/2024 |PAGE:VIP-0120-50
DRIVE PULLEY, BELTS & TENSIONER WITH VOLVO D13
DETAIL "C”
DETAIL A"

DETAIL 7B”

WITH LARGE A/C




_gm PARTS
—
PREVOST HE AL

From K-0295 | Date:07/2024 |PAGE:VIP-0120-50

DRIVE PULLEY, BELTS & TENSIONER WITH VOLVO D13

DETAIL "C”

\89)
P 74

/ / 2
= e
-‘\-/\15.

e
NS 2
I

2%
X

SN

=\

i I
¥ I

rt

\}\\ &

o

W

. ‘.A
/7 T &
Rl P Bl e o
2 = - A Sy
BN PR . NG
) % et~ S T 7 DN
= = 2
% ) i °

o

66

WITH SMALL A/C




om PARTS
=
PREVOST HE AL

From K-0295 | |Date:07/2024 |PAGE:VIP-0120-50

DRIVE PULLEY, BELTS & TENSIONER WITH VOLVO D13

DETAIL 7C”

DETAIL

nAu

DETAIL "B

20B




— g~ PARTS

PREVOST H =& yanuaL
From K-0295 | Date:07/2024 |PAGE:VIP-0120-50
DRIVE PULLEY, BELTS & TENSIONER WITH VOLVO D13

WITH "VOLTA" ALTERNATOR OFTION
WITH LARGE A/C SYSTEM

DETAIL A"

e P ' :
Ny ivoa

76 @

DETAIL "B”




'm PARTS
PREVOST HE AL

From K-0295 | Date:07/2024 |PAGE:VIP-0120-50
DRIVE PULLEY, BELTS & TENSIONER WITH VOLVO D13

WITH "VOLTA" ALTERNATOR OPFTION
WITH SMALL A/C SYSTEM

DETAIL ’D”

DETAIL 7B




PREVOST =@ PARTS

MANUAL

From K-0295 | Date:07/2024 |PAGE:VIP-0120-50

DRIVE PULLEY, BELTS & TENSIONER WITH VOLVO D13
Item# |Part Description QTY |Notes
1 012941 DRIVE PULLEY / 280MMx10RIB/ 268.3MMx2V / 220.8MMx10 RIB To M-1112 1 BC
1 010319 DRIVE PULLEY / 280MMx10RIB/ 268.3MMx2V / 220.8MMx10 RIB To M-1112 1 A
1 010319 DRIVE PULLEY / 280MMx10RIB/ 268.3MMx2V / 220.8MMx10 RIB From M-1113 1
2 5001296 SCREW CAP HEXF M12-1.75x80 G10.9 N500 6
3 012695 SUPPORT ADAPTOR AUTOMTIC TENSIONER ASSY W/DOWEL / WATER PUMP 1
.NS 502941 . DOWEL PIN 2
4 5001620 SCREW CAP HEXS M10-1.5X35 G10.9 G500 1
NS 680038 THREAD LOCKER LOCTITE #243 / BLUE / 50ml AR
5 510991 AUTOMATIC TENSIONER ASSY 1
6 5001799 SCREW CAP HEXF M10-1.5x70 G10.9 N500 1
10 5060110 MULTI V-BELT / 10 RIB 59.5" (1512MM) 10PK1512 QT (21-2112) 1
10 5060104 MULTI V-BELT / 10 RIB 59.5" (1512MM) 10PK1512 QT + SD (21-2112) 1 H
NS 010060 DECAL / "BELT ROUTING" 1 B
NS 010049 DECAL / "BELT ROUTING" /W/LARGE AC 2 ALT RH 1 B
NS 010051 DECAL / "BELT ROUTING" /W/SAMLL AC ONE OR 3 ALT RH 1 S
NS 010052 DECAL / "BELT ROUTING" /W/SAMLL AC 2 AC 12 OR 24V ALT RH 1 S
1 Refer To Volvo PULLEY IDLER 1 \Y
12 5060134 V-BELT / BX-71/ SET OF 2 To K-0486 1 B
12 5060142 V-BELT / BX-71 From K-0487 To L-0777 2 B
12 5060134 V-BELT / BX-71/SET OF 2 From L-0778 To M-1112 1 B
12 5060137 SUPER V-BELT / 5VX740 From M-1113 2 B
12 5060126 SUPER V-BELT / 5VX950 / SET OF 2 To K-0486 1 C
12 5060141 SUPER V-BELT / 5VX950 From K-0487 To L-0777 2 C
12 5060126 SUPER V-BELT / 5VX950 / SET OF 2 From L-0778 To M-1112 1 C
13 010061 DRIVE PULLEY / 280MMx10RIB / 236MMx8RIB / 220.8MMx10 RIB 1 S
14 5060140 MULTI V-BELT / 8 RIB 72.4" (1840MM) 8PK1840 EPDM QT+ ARAMID 1 S
15 457783 PULLEY, LOOSE ASM 1
16A 457782 . SUPPORT, LOOSE PULLEY 1
16B 053724 . BUSHING 1
17 012958 . PULLEY / 48MM x 90MM O.D. 1
18 509952 . BALL BEARING 25 ID x 62 OD x 25.4 W HI-TEMP 1
19 504040 . RING RETAINER / INT 2.440 x 1.860 x 0.078 STL BLK 1
20A 5001862 . SCREW CAP HEX M12-1.75x70 G10.9 N500 1
20B 5002008 . WASHER FL 13.0x35.0x5.0 N500 1
21 5001761 . NUT HEXF NYRT M12-1.75 G8 N500 1
22 453076 . CAP, DUST 1
23 5000343 SCREW CAP HEXF M10-1.5x30 G10.9 N500 2
24 5001930 NUT HEXF NYRT M10-1.5 N500 G10.9 2
25 450044 PULLEY ASSY W/BEARING To M-1112 1
25 450096 PULLEY ASSY W/BEARING From M-1113 1
26 450045 . PULLEY /112MM O.D. X 2V To M-1112 1
26 457786 . PULLEY /112MM O.D. X 2V From M-1113 1




PREVOST =@ PARTS

MANUAL

From K-0295 | Date:07/2024 |PAGE:VIP-0120-50

DRIVE PULLEY, BELTS & TENSIONER WITH VOLVO D13
Item# |Part Description QTY |Notes
27 509952 . BALL BEARING 25 ID x 62 OD x 25.4 W HI-TEMP 1
28 504040 . RING RETAINER / INT 2.440 x 1.860 x 0.078 STL BLK 1
29A 5001862 SCREW CAP HEX M12-1.75x70 G10.9 N500 1
29B 5002008 WASHER FL 13.0x35.0x5.0 N500 1
30 053724 BUSHING 1
31 5001761 NUT HEXF NYRT M12-1.75 G8 N500 1
32 453076 CAP, DUST 1
35 457750 SUPPORT, TENSIONNER CASTING To K-0604 1
35 450580 SUPPORT, TENSIONNER CASTING From K-0605 To N-1268 1
35 454767 SUPPORT, TENSIONNER CASTING From P-1269 1
36 5001799 SCREW CAP HEXF M10-1.5x70 G10.9 N500 2
37 500796 SCREW CAP HEXF M8-1.25x50 G10.9 N500 1
38 5001616 SCREW CAP HEXS M10-1.5X25 G10.9 DP 2
NS 680038 THREAD LOCKER LOCTITE #243 / BLUE / 50ml AR
39 502867 WASHER FL .406x.625x.040 N500 2
40 450050 TENSIONER, AC BELT COMPRESSOR 1
41A 5000360 ROD M10-1.5x52 N500 1
41A 680100 THREAD LOCKER LOCTITE #271 / RED / 250ml AR
41B 5001930 NUT HEXF NYRT M10-1.5 N500 G10.9 1
42 5001834 WASHER BEL SPR 10.5X23X2.5 N500 1
43 5001914 SCREW CAP HEX M10-1.5x100 FT SS 1
44 500847 NUT HEX M10-1.5 N500 1
45 22719941 HUB ASSY 1
46 20459796 . SHAFT MOUNTING 1
47 N.S.S. . BEARING HOUSING 1 1
48 N.S.S. . BALL BEARING 1 1
49 1675790 . NUT M40 x 9MM 1
50 8149875 PULLEY 171 MM O.D. W/10RIB 1
51 5001775 SCREW CAP HEXS M8-1.25x25 G8.8 G500 4
NS 680038 THREAD LOCKER LOCTITE #243 / BLUE / 50ml 1
52 500942 WASHER LO SPT 8.1x14.8x2.0 N500 4
53 21270170 SUPPORT PULLEY TENSIONER WATER PUMP 1
54 5001308 SCREW CAP HEXF M10-1.5x40 G10.9 N500 8
55 069421 DECAL "DO NOT POWER WASH ALTERNATORS" To L-1014 1
NS 0610176 DECAL "DO NOT POWER WASH ALTERNATORS" ENGLISH From L-1015 1
NS 0610181 DECAL "DO NOT POWER WASH ALTERNATORS" ENGLISH / FRANCAIS From L-1015 1
56 504339 RIVET POP DOME OE 1/8x3/8 SS 2
60 VIP-0610-40 ALTERNATOR MOUNTING / STREET SIDE WITH TWO ALTERNATOR VOLVO D13 1
NS 069356 DECAL "DO NOT POWER WASH ALTERNATORS" ENGLISH 1
65 VIP-0610-30 ALTERNATOR MOUNTING / CURBSIDE WITH TWO ALTERNATOR VOLVO D13 1
65 VIP-0610-51 ALTERNATOR MOUNTING / CURB-SIDE WITH ONE ALTERNATOR / W /SMALL A/C VOLVO D13 1
66 VIP-0610-62 ALTERNATOR MOUNTING - A/C COMPRESSOR SUPPORT / W/SMALL A/C VOLVO D13 1




PREVOST =@ PARTS

MANUAL
From K-0295 | Date:07/2024 |PAGE:VIP-0120-50
DRIVE PULLEY, BELTS & TENSIONER WITH VOLVO D13

Item# |Part Description QTY |Notes
70 VIP-0150-03 ENGINE CRADLE - WITH VOLVO D13 1
75 5060138 SUPER V-BELT / 5VX940 1 D
76 5060137 SUPER V-BELT / 5VX740 1 D
80 012656 SUPPORT PULLEY ALT & A/C To K-0604 1 C
80 010116 SUPPORT PULLEY ALT & A/C From K-0605 1 C
81 450096 PULLEY ASSY W/BEARING 1 C
81 457786 . PULLEY /112MM O.D. X 2V 1 C
82 509952 . BALL BEARING 25 ID x 62 OD x 25.4 W HI-TEMP 1 C
83 504040 . RING RETAINER / INT 2.440 x 1.860 x 0.078 STL BLK 1 C
84 5001894 WASHER FL 21.0x30.0x1.587 SS 2 C
85 053725 BUSHING 20.2I.D. x 24.50.D. x 24.5 1 C
86 453835 SCREW CAP HEX M20-2.5x65 1 C
87 453076 CAP, DUST 1 C
88 5060126 SUPER V-BELT / 5VX950 / SET OF 2 To K-0486 1 C
88 5060141 SUPER V-BELT / 5VX950 From K-0487 To L-0777 2 C
88 5060126 SUPER V-BELT / 5VX950 / SET OF 2 From L-0778 1 C
NS 010049 DECAL / "BELT ROUTING" /W/LARGE AC 2 ALT RH To N-1199 1 C
88 010331 DECAL / "BELT ROUTING" /W/LARGE AC From N-1200 1 C
89 5001801 SCREW CAP HEXF M10-1.5x55 G10.9 N500 2 C
90 500796 SCREW CAP HEXF M8-1.25x50 G10.9 N500 1 C
91 VIP-2245-60 A/C COMPRESSOR SMALL - INSTALLATION WITH "VOLTA" ALTERNATOR C
92 VIP-0610-70 ALTERNATOR MOUNTING - W/SMALL A/C WITH "VOLTA" ALTERNATOR C

A) ONLY USE WITH VOLTA ALTERNATOR OPTION

B) WITH BIG A/C

C) USE WITH SMALL A/C WITH "VOLTA" ALTERNATOR" OPTION

D) USE WITH LARGE A/C WITH "VOLTA" ALTERNATOR" OPTION

H) HEAVY DUTY

S) WITH SMALL A/C

1) NOT SOLD SEPARATELY

V) SEE IMPACT OR CALL ORDER DESK




FPrREVOST

From K-0295

Date:07/2024

|PAGE:22719941

HUB ASSY

R1303140




T VT =
PREVOST H 32 MANUAL
From K-0295 | Date:07/2024 |PAGE:22719941
HUB ASSY
Item# |Part Description QTY |Notes

1

21760184

BALL BEARING

2

23705970

ROUND NUT




PARTS
MANUAL

FPFREVOST

|PAGE:VIP-0150-03

|Date:07/2024
ENGINE CRADLE - WITH VOLVO D13

From K-0295

1

WITHOUT

WITH "VOLTA"

RETARDER og




PREVOST =@ PARTS

MANUAL

From K-0295 | Date:07/2024 |PAGE:VIP-0150-03

ENGINE CRADLE - WITH VOLVO D13
Item# |Part Description QTY |Notes
1 010081 ENGINE CRADLE /W / D13 WITH TRAILER HITCH To K-0574 1
1 010103 ENGINE CRADLE / W/ D13 WITH TRAILER HITCH From K-0575 To L-1020 1
1 010311 ENGINE CRADLE / W/ D13 WITH TRAILER HITCH From L-1021 To P-1434 1
1 010346 ENGINE CRADLE / W / D13 WITH TRAILER HITCH From P-1435 1
1 012955 ENGINE CRADLE / W / D13 WITHOUT TRAILER HITCH To K-0574 1
1 010202 ENGINE CRADLE / W/ D13 WITHOUT TRAILER HITCH From K-0575 To L-1020 1
1 010310 ENGINE CRADLE / W/ D13 WITHOUT TRAILER HITCH From L-1021 To P-1434 1
1 010332 ENGINE CRADLE / W/ D13 WITHOUT TRAILER HITCH From P-1435 1
2 012732 BAR PROTECTOR & REINFORCEMENT W/D13 1
4 012785 REINFORCEMENT ASSY W/D13 To L-1020 1
4 010305 REINFORCEMENT ASSY W/D13 From L-1021 1
5 20499474 ENGINE MOUNT FRONT W/D13 2
6 012645 ENGINE MOUNT CURBSIDE W/D13 1 A
7 012839 ENGINE MOUNT CURBSIDE WITH "BITZER" W/D13 To L-1085 1
7 010318 ENGINE MOUNT CURBSIDE WITH "BITZER" W/D13 From L-1086 To M-1153 1
7 010105 ENGINE MOUNT CURBSIDE WITH "BITZER" W/D13 From M-1154 1
8 012942 ENGINE MOUNT STREET SIDE W/D13 1
9 3037072 INSULATOR, RUBBER MOUNT W/D13 2
10 5001150 WASHER FL 17.0x30.0x3.0 N500 7
1 5001643 SCREW CAP HEXF M8-1.25x25 G8.8 G500 3
12 5001590 SCREW CAP HEX M16-2.0x40 G10.9 N500 7
13 5001671 SCREW CAP HEXF M14-2.0x45 G8.8 G500 4 A
14 5001672 SCREW CAP HEXF M14-2.0x55 G8.8 G500 7
15 5001671 SCREW CAP HEXF M14-2.0x45 G8.8 G500 26
16 5001761 NUT HEXF NYRT M12-1.75 G8 N500 8
17 5001940 SCREW CAP HEX M12-1.75x140 G10.9 N500 4
18 5001762 NUT HEXF M14-2.0 20
19 5001763 SCREW CAP HEXF M12-1.75x160 G8.8 N500 4
20 5001791 SCREW CAP HEXF DOG POINT M20-2.5x120 G10.9 G500 4
21 012921 GROUND STUD M14 Lg.:88MM 1
22 5001665 NUT HEX NYRT M22-2.5 G8 Z050 1
26 5001372 SCREW CAP HEX M16-2.0x50 G10.9 N500 10
27 5001150 WASHER FL 17.0x30.0x3.0 N500 15
27A 502901 WASHER FL .625x1.469x.109 N500 2
28 012546 NUT STO SPECIAL / WELDED ON PLATE M16-2.0 DP 2
29 5001662 NUT HEX NYRT M16-2.0 G10 Z050 9
30 504750 CABLE TIE / 1/2" x 15" /| CHRISTMAS TREE 1
35 012852 PROTECTOR / BELT 1
41 411289 PROTECTOR ASSY / W/TRAILER HITCH To £-23081 1
41 411516 PROTECTOR ASSY / W/TRAILER HITCH From £-23081 1
42 500011 WASHER FL / HARDENED 13.0x24.0x3.0 STL 4
43 5001728 NUT HEXF STO M12-1.75 N500 G10 4




PREVOST =@ PARTS

MANUAL
From K-0295 | Date:07/2024 |PAGE:VIP-0150-03
ENGINE CRADLE - WITH VOLVO D13
Item# |Part Description QTY |Notes
44 5001885 SCREW CAP HEX M12-1.75X40 G10.9 N500 4
45 5001372 SCREW CAP HEX M16-2.0x50 G10.9 N500 4
46 500781 NUT HEX STO M16-2.0 DP 4
47 5001150 WASHER FL 17.0x30.0x3.0 N500 15
61 070040 SUPPORT OIL COOLER W/RETARDER 1
62 071713 SUPPORT OIL COOLER W/O RETARDER 1
65 071672 SUPPORT ACCUMULATOR 1
71 5001741 SCREW CAP HEXF M10-1.5x30 G8.8 N500 4
72 5001834 WASHER BEL SPR 10.5X23X2.5 N500 6
73 5001930 NUT HEXF NYRT M10-1.5 N500 G10.9 2
80 5001697 SCREW CAP HEX M6-1.0x16 SS BK 2
81 5001833 WASHER BEL SPR 6.1x18x1.27 SS 2
85 504720 GROMMET / 2.375x3.000x.250x.437x3.250 1
86 504449 HOLE PLUG BUTTON /.500 O.D. BLACK 4
87 680066 ADHESIVE / ADBOND #5014 / 23.6ML BOTTLE AR
88 012938 BUSHING 4
NS 680038 THREAD LOCKER LOCTITE #243 / BLUE / 50ml AR
A) USE WITH SMALL A/C WITH "VOLTA" ALTERNATOR" OPTION







PARTS
MANUAL

/4

|PAGE:VIP-0155-10

H

FPFREVOST

|Date:07/2024

ENGINE TRANSMISSION GUARD & AIR SHIELD

From K-0295

37

,
.
N
N
.
ARY N
BN
\
N VS
Y / L
\ / '\ //
WY
\ \

S
R
AR
/,,,,/,/Q// A\ ,




FPFREVOST

g~ PARTS
= %
H== MANUAL

From K-0295

Date:07/2024

|PAGE:VIP-0155-10

ENGINE TRANSMISSION GUARD & AIR SHIELD




PREVOST =@ PARTS

MANUAL
From K-0295 | Date:07/2024 |PAGE:VIP-0155-10
ENGINE TRANSMISSION GUARD & AIR SHIELD

Item# |Part Description QTY |Notes
30 012827 PROTECTOR R.H./W/O RETARDER 1
30 012828 PROTECTOR R.H./ W/RETARDER 1
31 010076 PROTECTOR L.H. 1 ow
32 071578 PROTECTOR / BOTH SIDE 2
33 071617 SUPPORT L.H. 1
34 071616 SUPPORT R.H. 1
35 012563 AIR SHIELD BOX SS 1 A
36 173688 TUBE 1058MM 1
37 174003 BOLTING PLATE, REAR SUB FRAME 2
38 502731 SCREW CAP HEX M12-1.75x40 G8.8 Z050 4
39 500482 WASHER LO SPT .506x.873x.125 Z050 4
40 500446 WASHER FL .531x1.250x.125 Z050 4
45 121904 PROTECTOR 1
46 121905 RENFORT L.H. 1
47 121906 RENFORT R.H. 1
48 071642 RENFORT 1
61 502804 SCREW CAP HEX M10-1.5x25 G8.8 N500 12
62 500270 WASHER FL .406x1.000x.063 SS 12
80 502848 SCREW TC CAP HEXF 1/4-20x3/4 N500 9
81 500913 WASHER FL .281x1.250x.065 N500 9
82 5001123 NUT HEXF 1/4-20 SS 2
83 502780 SCREW CAP HEX M8-1.25x25 SS BK 1
84 5001161 WASHER LO SPT 8.1x14.8x2.0 SS-304 3
85 500897 WASHER FL .437x1.000x.083 N500 1
86 5001186 SCREW CAP HEX M8-1.25x90 SS BK 2
87 5001188 NUT HEX M8-1.25 SS 2
95 502804 SCREW CAP HEX M10-1.5x25 G8.8 N500 16
96 500211 WASHER FL .531x1.250x.125 N500 AR
97 5001760 NUT HEXF STO M10-1.5 G8 ZP 6

A) WITH WORLD TRANSMISSION

O) WITHOUT RETARDER

W) WITH RETARDER







PARTS
MANUAL

FPFREVOST

[viP-03

|Date:07/2024

FUEL

From K-0295

20-25




PARTS
MANUAL

FPFREVOST

[viP-03

|Date:07/2024

FUEL

From K-0295

20-25




PrFREVOST

H= &

PARTS

MANUAL

From K-0295 | |Date:07/2024 [viP-03
FUEL

Item#|Part Description QTY [Notes
5 VIP-0305-00 FUEL TANK PLASTIC From K-0295
10 VIP-0310-10 FUEL FILLING CAP From K-0295
15 VIP-0311-02 FUEL FILTER - PRIMARY & SECONDARY WITH VOLVO D13 - GHG17 From K-0295
20 VIP-0311-16 FUEL FILTER / "PRO 382" From K-0295 To N-1239
25 VIP-0312-12 FUEL PRO - INSTALLATION WITH VOLVO D13 From K-0295
30 VIP-0315-10 ACCELERATOR PEDAL - ELECTRONIC From K-0295
35 VIP-0330-03 AIR FILTER & INTAKE - INSTALLATION WITH VOLVO D13 From K-0295







PARTS
MANUAL

FPFREVOST

|PAGE:VIP-0305-00

|Date:07/2024
FUEL TANK PLASTIC

From K-0295

DETAIL"B"

DETAIL"A"




PARTS
MANUAL

FPFREVOST

|PAGE:VIP-0305-00

|Date:07/2024
FUEL TANK PLASTIC

From K-0295

DETAIL"A"

FROM K—-0492




=
PREVOST H= MANUAL
From K-0295 | Date:07/2024 |PAGE:VIP-0305-00

FUEL TANK PLASTIC

DETAIL"B"




PREVOST =@ PARTS

MANUAL
From K-0295 | Date:07/2024 |PAGE:VIP-0305-00
FUEL TANK PLASTIC
Item# |Part Description QTY |Notes
Call order desk FUEL TANK ASSY / COMPLETE WITH FLOOR ASSY 1 P
Call order desk . FUEL TANK ASSY / COMPLETE W/OUT FLOOR AND STRAP 1 P
1 030007 .. FUEL TANK / 222 GALLONS US 1
NS 506757 .. TAPE RUB ADH1 NEO 3/4" x 10" x 25 1/2" / BLACK 1220 To N-1172 1
2 030069 . ATTACHMENT ASSY / 829.5 MM 2
3 030071 . ATTACHMENT ASSY /880.5 MM 4
4 030075 . PLATE NITRILE 1/8" TH. 1307.9 x 398 MM 2
5 030073 .BOTTOM SHEET METAL 1317.9 x 897.7 MM 1
6 030055 . REMOVABLE FLOOR To M-1141 1
6 030177 . REMOVABLE FLOOR From M-1142 1
7 502932 . SPRING COMPRESSION / SS .975 0.D. x 1.250 x .125 6
8 032607 . NUT HEX SPECIAL M12-1.75 SS 6
9 030065 _PIN, COTTER 1/8 x 1 3
10 502121 _PIN, CLEVIS 3/8 x 1.625 BZC 6
11 502102 _PIN, COTTER 1/8 x 1 6
12 506758 . TAPE RUB ADH1 NEO 1/16"X 1 1/2"X50' To K-0325 AR
12 506046 . TAPE NIT N/A BK 1/16"X1"X50' From K-0326 AR
12 680108 . TAPE RUB ADH2 VHB 1" x .045" x 108' From K-0326 AR
13 506007 . TAPE RUB ADH1 CC NEO 3/4" x 1" x 10'/ BLACK 1220 To N-1172 AR
14 5001941 . SCREW CAP HEX M12-1.75x120 G10.9 N500 2
15 500958 . WASHER FL .531x1.062x.095 SS AR
16 500811 . NUT HEX STO M12-1.75 G500 6
17 030083 . SPACER "U" 0.953MM 2
18 030082 . SPACER "U" 3.175MM 2
19 500806 . SCREW CAP HEX M12-1.75X35 G10.9 G500 4
20 5001231 . SCREW CAP HEX M10-1.5x25 SS 1
21 505056 . ANTISTATIC STRAP / UNDER STRUCTURE 1
22 500270 . WASHER FL .406x1.000x.063 SS 1
23 502859 . NUT HEX NYRT M10-1.5 N500 1
24 501800 . PLUG HEXS / PIPE FITTING / 1/4NPT-M STL 1
25 033959 .. MAIN PLATE / RECTANGULAR SHAPE 1
26 032956 .. GASKET / RECTANGULAR SHAPE 250 x 190 MM 1
27 033962 .. INTERIOR FRAME ASSY / RECTANGULAR SHAPE 1
28 502686 .. SCREW CAP HEX M6-1.0x30 SS BK 10
29 5001392 .. WASHER FL 6.0x12.0x1.5 COP 10
30 531417 .. HOSE / 2556 / #10 X 48" 2
30 531454 .. HOSE / 2556 / #10 X 25 1/2" AR
31 504019 .. HOSE CLAMP / 9/16"-1"1/16 SS / HS-10 AR
32 501942 .. MALE CONNECTOR / PUSH-LOK FITTING / 1/2NPT-Mx#10 BR AR
33 501472 .. FEMALE UNION TEE / PIPE FITTING / 1/2NPT-Fx1/2NPT-Fx1/2NPT-F BR AR
34 501930 .. MALE CONNECTOR /JIC 37° FITTING / #6JIC-Mx1/2NPT-M STL 1
35 501034 .. MALE CONNECTOR / SAE 45° FITTING / #10FL-Mx1/2NPT-M BR 1




PREVOST =@ PARTS

MANUAL

From K-0295 | Date:07/2024 |PAGE:VIP-0305-00

FUEL TANK PLASTIC
Item# |Part Description QTY |Notes
36 501054 .. CAP NUT / SAE 45° FITTING / #10FL-F BR 1
37 501616 .. MALE CONNECTOR / SAE 45° FITTING / #8FL-Mx1/2NPT-M BR 2
38 501473 .. MALE RUN TEE / PIPE FITTING / 1/2NPT-Mx1/2NPT-Fx1/2NPT-F BR 1
39 501966 .. PLUG HEXS / PIPE FITTING / 1/2NPT-M STL 1
40 501053 .. CAP NUT / SAE 45° FITTING / #8FL-F BR 1
41 531404 .. SENSOR, FUEL LEVEL / 31%4" / W/PLASTIC TAN To M-1153 1
.NS 531419 ... GASKET, FUEL SENSOR To M-1153 1
41 530018 SENSOR, FUEL LEVEL / 31%4" / W/PLASTIC TAN From M-1154 1
.NS 531419 . GASKET, FUEL SENSOR From M-1154 1
42 5001925 .. SCREW CAP HEXS #10-24x1 1/4 N500 9
43 500593 .. WASHER FL .200x.437x.036 BR 18
44 531459 .. VALVE, FUEL TANK LEVEL CONTROL EMCO To R-1597 1
.NS 530212 ... GASKET / VALVE CONTROL LEVEL To R-1597 1
44 530123 .. VALVE, FUEL TANK LEVEL CONTROL EMCO From R-1598 1
45 5011352 .. STREET ELBOW 90° / PIPE FITTING / 1INTP-Mx1NPT-F PVC 3
46 530156 .. VALVE PRESSURE 1
_NS 531427 ... GASKET / (SMALL) 1
NS |[531428 ... GASKET / (LARGE) 1
47 500143 .. SCREW CAP HEXS #10-24x1/2 N500 9
48 504014 .. HOSE CLAMP / 1/4"-5/8" SS / HM-4 AR
50 5001198 .. SCREW MA FL PH M6-1.0x16 Z050 2
51 032779 .. HOLDING PLATE / TO HOLD TUBE To K-0490 2
52 502656 .. SCREW CAP HEX M6-1.0x50 SS To K-0490 2
53 500411 .. WASHER FL .260x.697x.050 SS To K-0490 AR
54 502681 .. NUT HEX NYRT M6-1.0 N500 G8 To K-0490 12
60 033006 .. HOSE ASSY / #6 6370MM To K-0490 1
61 032144 .. HOSE ASSY / #8 6402MM To P-1424 1
61 033248 HOSE ASSY / #8 6402MM From P-1425 1
65 504751 ROTATIF SPACER DOUBLE / SMALL From K-0491 AR
66 504016 CABLE TIE / 5/16" X 14"1/2 From K-0491 AR
70 030021 . TUBE BALL RETAINER WITH ANTI SYPHON 2
71 032438 . BASKET 2
72 032871 . BALL 77MM O.D. 2
73 504293 . HOSE CLAMP / 2'5/16-3"1/4 SS/E.T. 44 2
74 032938 . GASKET 2
75 032436 . PLATE EXTERIOR 2
76 500411  WASHER FL .260x.697x.050 SS AR
77 502681 . NUT HEX NYRT M6-1.0 N500 G8 AR
80 032819 HOSE 2 1/2" 1.D. x 840MM 1
80 032820 HOSE 2 1/2" 1.D. x 1085MM 1
81 504025 HOSE CLAMP / 2'5/16-3"1/4 SS / HS-44 1
82 504235 HOSE CLAMP / 3'9/16"-4"1/2 SS / HS-64 2




PREVOST =@ PARTS

MANUAL
From K-0295 | Date:07/2024 |PAGE:VIP-0305-00
FUEL TANK PLASTIC
Item# |Part Description QTY |Notes
83 032821 HOSE FLEXIBLE 3 1/2" 1.D. X 645MM 1
84 531424 FUEL FILLING CAP / SCREW TYPE CAP 2
.NS 530133 . REPLACEMENT GASKET FOR 2" FEMALE CAP 1
85 501337 FEMALE UNION TEE / PIPE FITTING / 1/4ANPT-Fx1/4ANPT-Fx1/4NPT-F BR
86 531453 HOSE / 2556 / #4 X 25 1/2" 1
NS 682175 UNDERCOATING BLACK PROTECTOR (GRAVELGUARD) 567gr To N-1261 AR
NS 685413 RUBBERRIZED UNDERCOAT (GRAVELGUARD) 560gr From N-1262 AR
90 VIP-0310-10 FUEL FILLING CAP
95 507602 . MALE CONNECTOR / PUSH-LOK FITTING / 1/4NPT-Mx#4 BR 1
NS 5011064 . MALE CONNECTOR / HOSE BARB FITTING / #3x1/4NPT-M BR 1
96 501316 . BUSHING REDUCER / PIPE FITTING / 1/2NPT-Mx1/4NPT-F BR 1
97 680733 . CAP PROTECTOR (NO-THREADED) 1
98 501321 . NIPPLE HEX / PIPE FITTING / 1/4NPT-Mx1/4NPT-Mx1 3/8 BR 1
99 530043 . CHECK VALVE UP TO 250 PSI-2600 SERIES 1
100 501011 . FEMALE CONNECTOR / PUSH-LOK FITTING / 1/4ANPT-Fx#4 BR 1
P) CALL ORDER DESK FOR SPECIFIC APPLICATION (V.I.N.)




@m PARTS
—
PREVOST H =2 MANUAL

From K-0295 | Date:07/2024 |PAGE:VIP-0310-10

FUEL FILLING CAP

- - e
NN A H o = -
| N 55 P
VIP—45 ‘

WITH LARGE A/C SYSTEM
FROM D—2452




@m PARTS
—
PREVOST H =2 MANUAL

From K-0295 | Date:07/2024 |PAGE:VIP-0310-10

FUEL FILLING CAP

VIP—45
WITH SMALL A/C SYSTEM




PREVOST =@ PARTS

MANUAL

From K-0295 | Date:07/2024 |PAGE:VIP-0310-10

FUEL FILLING CAP
Item# |Part Description QTY |Notes
1 641602 MALE CONNECTOR / PUSH-IN FITTING / #10x3/8NPT-M BR 2
2 641366 MALE ELBOW 45° NON-SWIVEL / PUSH-IN FITTING / #6x1/4NPT-M BR 1
3 503540 TUBE, NYLON 5/8 O.D./BLACK S.L. AR
4 504768 CABLE TIE / 3/16" 14.7" / DOUBLE LOOP HEAD 1
4 504421 GROMMET / .625x.875x.187x.437x1.125 1
5 952629 CLAMP / 5/8" 1.D. AR
6 500957 SCREW TP BDG PH #10x3/4 N500 AR
7 504562 HOSE CLAMP / 2"3/4-3"5/8 | C.T. 350 4
8 504235 HOSE CLAMP / 3"9/16"-4"1/2 SS / HS-64 4
9 032819 HOSE 2 1/2" |.D. x 840MM 1
9 503475 .HOSE /FUEL/21/2"1.D./S.L. AR
10 032820 HOSE 2 1/2" 1.D. x 1085MM 1
10 503475 .HOSE /FUEL/21/2"1.D./S.L. AR
14 032568 HOSE FLEXIBLE 3 1/2" I.D. X 530MM 1
14 032821 HOSE FLEXIBLE 3 1/2" I.D. X 645MM 1
14 503746 . HOSE FLEXIBLE / AIR DUCT 3 1/2" I.D. X 12°/ PLASTIC AR
NS 688022 SEALANT FLEXTEC 5510 183 LITERS AR
15 032828 HOSE FLEXIBLE 3 1/2" |.D. X 600MM 1
15 503746 . HOSE FLEXIBLE / AIR DUCT 3 1/2" I.D. X 12°/ PLASTIC AR
16 030031 DECAL "DIESEL ONLY" 1
17 030037 DECAL "DIESEL ONLY" 1 B
18 030038 DECAL "DIESEL ONLY" 1 A
19 501330 STREET ELBOW 45°/ PIPE FITTING / 3/8NPT-Mx3/8NPT-F BR 1 B
20 504356 GROMMET / .625x.875x.062x.312x1.125 1 A
21 504637 CABLE TIE / 3/16" x 13" 1 A
24E 033011 FILLING CAP BOX ASSY R.H./ SCREW TYPE CAP 1 B
24G 217478 FILLING CAP BOX ASSY R.H./ SCREW TYPE CAP 1 A
25E 033947 FILLING CAP BOX ASSY L.H./ SCREW TYPE CAP 1 B
25F 218644 FILLING CAP BOX ASSY L.H./ SCREW TYPE CAP 1 A
26 531424 FUEL FILLING CAP / SCREW TYPE CAP 1
.NS 530133 . REPLACEMENT GASKET FOR 2" FEMALE CAP 1
26 531424 FUEL FILLING CAP / SCREW TYPE CAP 1 A
.NS 530133 . REPLACEMENT GASKET FOR 2" FEMALE CAP 1 A
27 500572 SCREW MA TR PH #10-24x1/2 SS BK 1
28 500470 WASHER LO SPT .193x.334x.047 Z050 1
50 VIP-0305-00 FUEL TANK PLASTIC
52 VIP-1865-22 EVAPORATOR & CONDENSOR WALL INSTALLATION
54 VIP-1865-52 PANEL WALL BAGGAGE INSTALLATION WITH SMALL A/C SYSTEM




T VT =
PREVOST H 32 MANUAL
From K-0295 | Date:07/2024 |PAGE:VIP-0310-10
FUEL FILLING CAP
Item# |Part Description QTY |Notes

A) WITH SMALL A/C

B) WITH LARGE A/C




PARTS
MANUAL

|PAGE:VIP-0311-02

HE@&

FPFREVOST

|Date:07/2024

FUEL FILTER - PRIMARY & SECONDARY WITH VOLVO D13 - GHG17

From K-0295

20—-21
.




PREVOST =@ PARTS

MANUAL
From K-0295 | Date:07/2024 |PAGE:VIP-0311-02
FUEL FILTER - PRIMARY & SECONDARY WITH VOLVO D13 - GHG17
Item# |Part Description QTY |Notes
1 032756 HOSE ASSY / #8 5985MM To P-1424 1
1 033249 HOSE ASSY / #8 5985MM From P-1425 1
2 033018 HOSE ASSY / #6 6230MM 1
3 501612 MALE ELBOW 90° / SAE 45° FITTING / #8FL-Mx1/2NPT-M BR 1
4 5011119 ADAPTER / PIPE FITTING / 1/2NPT-Fx1/2NPT-M BR 1
5 530096 BALL VALVE 1/2" NPT 1/2 NPT F x 1/2 NPT F 1
6 5001677 SWIVEL NUT ADAPTER TEE / JIC 37° FITTING / #8JIC-Fx1/2NPT-Mx1/4NTP-F STL 1
7 504706 NIPPLE / QUICK DISCONNECT "SAE J1502" / #4x1/4NPT-M STL W/DUST CAP 1
.NS 195533 . DUST CAP / QUICK DISCONNECT "SAE J1502" / #4 1
8 507659 MALE CONNECTOR SWIVEL / JIC 37° @ METRIC24° / #8JIC-MxM18-1.5 W/24° O-RING-F 1
9 964016 ELBOW To R-1843 1
9 940177 ELBOW From R-1844 1
10 952635 CLAMP /1" I.D. 1
1" 502848 SCREW TC CAP HEXF 1/4-20x3/4 N500 2
NS 680098 THREAD SEALANT LOCTITE #567 / WHITE / 250ml AR
12 952629 CLAMP /5/8" 1.D. 1
13 507662 MALE CONNECTOR SWIVEL / JIC 37° @ METRIC24° / #6JIC-MxM16-1.5 W/24° O-RING-F 1
15 010043 SUPPORT FUEL LINE 1
16 5001643 SCREW CAP HEXF M8-1.25x25 G8.8 G500 3
17 500321 WASHER BEL SPR .331x.827x.098 N500 3
NS 5001931 NUT HEXF NYRT M8-1.25 G8.8 N500 1
NS 680038 THREAD LOCKER LOCTITE #243 / BLUE / 50ml AR
20 509815 TIE MOUNT / ATTACHMENT W/TREE MOUNT 2
21 504637 CABLE TIE / 3/16" x 13" AR
22 504768 CABLE TIE / 3/16" 14.7" / DOUBLE LOOP HEAD AR
50 Refer To Volvo HOUSING FUEL FILTER ASSY W/PRIMER PUMP 1 \
60 VIP-0405-12 7TH INJECTOR / "AHI" /| EXHAUST VOLVO D13
V) SEE IMPACT OR CALL ORDER DESK




_gm PARTS
PREVOST HZ2 anUaL

From K-0295 To N-1239 | Date:07/2024 |PAGE:VIP-031 1-16

FUEL FILTER / "PRO 382"

13

R1103003




PREVOST =@ PARTS

MANUAL
From K-0295 To N-1239 | Date:07/2024 |PAGE:VIP-031 1-16
FUEL FILTER / "PRO 382"

Item# |Part Description QTY |Notes

22188830 FILTER ASSY "FUEL PRO 382" UNHEATED 1
1 530217 . COVER ASSEMBLY INCLUDES ITEMS 1, 2, 3, 4 1
2 531441 . COLLAR, COVER 1
3 530218 . VENT CAP SERVICE KIT 1
4 3099140 . SPRING 1
5 3946029 . O-RING SET 1
LA N.S.S. .. ANTI TAMPER SEAL 1 1
B N.S.S. .. O-RING 1 1
6 530219 . FILTER ELEMENT 25 MICRON 1
7 530220 . CHECK VALVE SERVICE KIT 1
8 530221 . CHECK VALVE ASSEMBLY INCLUDES ITEM 7 1
9 G1093949 . DRAIN VALVE 1
10 19506118 . STUD 13/16-12 X 7/8-14 1
11 530222 _BOTTOM PLATE 1
13 530224 _WRENCH 1

1) NOT SOLD SEPARATELY




FPFREVOST

}-145 MANUAL

From K-0295

Date:07/2024

|PAGE:VIP-0312-12

FUEL PRO - INSTALLATION WITH VOLVO D13




PREVOST =@ PARTS

MANUAL
From K-0295 | Date:07/2024 |PAGE:VIP-0312-12
FUEL PRO - INSTALLATION WITH VOLVO D13
Item# |Part Description QTY |Notes
1 033018 HOSE ASSY / #6 6230MM 1
2 507662 MALE CONNECTOR SWIVEL / JIC 37° @ METRIC24° / #6JIC-MxM16-1.5 W/24° O-RING-F 1
3 964016 ELBOW To R-1843 1
3 940177 ELBOW From R-1844 1
4 507659 MALE CONNECTOR SWIVEL / JIC 37° @ METRIC24° / #8JIC-MxM18-1.5 W/24° O-RING-F 1
5 032757 HOSE ASSY / #8 825MM To N-1239 1
5 033251 HOSE ASSY / #8 830MM To N-1239 1 A
5 030223 HOSE ASSY / #8 725MM From N-1240 To P-1424 1
5 033250 HOSE ASSY / #8 705MM From P-1425 1
6 501719 MALE ELBOW 90° / JIC 37° FITTING / #8JIC-Mx1/2NPT-M BR 1
7 22188830 FILTER ASSY "FUEL PRO 382" UNHEATED To N-1239
7 530021 FILTER ASSY "FUEL PRO 386" UNHEATED From N-1240 To P-1356 1
7 530069 FILTER ASSY "FUEL PRO 386" UNHEATED From P-1357 1
8 507556 MALE BRANCHE TEE / PIPE FITTING / 1/2NPT-Fx1/2NPT-Fx1/2NPT-M BR 1
9 501316 BUSHING REDUCER / PIPE FITTING / 1/2NPT-Mx1/4NPT-F BR 1
10 504706 NIPPLE / QUICK DISCONNECT "SAE J1502" / #4x1/4NPT-M STL W/DUST CAP 1
.NS 195533 . DUST CAP / QUICK DISCONNECT "SAE J1502" / #4 1
1" 5011067 NIPPLE HEX / PIPE FITTING / 1/2NPT-Mx1/2NPT-Mx1 13/16 BR 1
12 530096 BALL VALVE 1/2" NPT 1/2 NPT F x 1/2 NPT F 1
13 501616 MALE CONNECTOR / SAE 45° FITTING / #8FL-Mx1/2NPT-M BR 1
14 032144 HOSE ASSY / #8 6402MM To P-1424 1
14 033248 HOSE ASSY / #8 6402MM From P-1425 1
15 641383 MALE CONNECTOR / PUSH-IN FITTING / #8x1/2NPT-M BR To P-1356 1
15 504018 HOSE CLAMP / 7/16"-1" SS / HS-8 From P-1357 1
16 503488 TUBE, NYLON 1/2 O.D./BLACK S.L./ To P-1356 AR
16 503523 HOSE SILICONE 1PLY 3/4"1.D. x 100"/ S.L. From P-1357 1
21 500847 NUT HEX M10-1.5 N500 2
22 5001767 WASHER FL 13.0x24.0x2.0 Z050 2
23 952629 CLAMP /5/8" 1.D. 1
24 502848 SCREW TC CAP HEXF 1/4-20x3/4 N500 1
25 952631 CLAMP / 3/4" 1.D. 1
26 500623 SCREW TC PAN PH #10-24x3/4 N500 1
31 504768 CABLE TIE / 3/16" 14.7" / DOUBLE LOOP HEAD AR
32 504016 CABLE TIE / 5/16" X 14"1/2 AR
32 504751 ROTATIF SPACER DOUBLE / SMALL AR
33 8631155 CABLE TIE / 4.6MM x 200 / CHRISMAS TREE AR
50 Refer To Volvo ENGINE FUEL FILTER 1 \
A) SERVICE ONLY
V) SEE IMPACT OR CALL ORDER DESK




FPFREVOST

. PARTS
]E‘ ] =\ /
—1 5= & manuaL

To N-1239

Date:07/2024

|PAGE:22188830

FILTER ASSY "FUEL PRO 382" UNHEATED

13

R1103003




PREVOST =@ PARTS

MANUAL
To N-1239 | Date:07/2024 |PAGE:22188830
FILTER ASSY "FUEL PRO 382" UNHEATED
Item# |Part Description QTY |Notes
1 530217 COVER ASSEMBLY INCLUDES ITEMS 1, 2, 3, 4 1
2 531441 COLLAR, COVER 1
3 530218 VENT CAP SERVICE KIT 1
4 3099140 SPRING 1
5 3946029 O-RING SET 1
A N.S.S. . ANTI TAMPER SEAL 1 1
.B N.S.S. . O-RING 1 1
6 530219 FILTER ELEMENT 25 MICRON 1
7 530220 CHECK VALVE SERVICE KIT 1
8 530221 CHECK VALVE ASSEMBLY INCLUDES ITEM 7 1
9 G1093949 DRAIN VALVE 1
10 19506118 STUD 13/16-12 X 7/8-14 1
1 530222 BOTTOM PLATE 1
13 530224 WRENCH 1
1) NOT SOLD SEPARATELY




FPFREVOST

. PARTS
b= |
H45 \/ ¥ MANUAL

From N-1240 To P-1356

| Date:07/2024

|PAGE:530021

FILTER ASSY "FUEL PRO 386" UNHEATED

7 S&— )
=== )

e FiLTERL) It G!""’“dd‘




PREVOST =@ PARTS

MANUAL
From N-1240 To P-1356 | Date:07/2024 |PAGE:530021
FILTER ASSY "FUEL PRO 386" UNHEATED

Item# |Part Description QTY |Notes
1 530031 COVER SERVICE KIT 1

2 530063 . VENT CAP & O-RING SERVICE KIT 1

3 530062 . SPRING FILTER 1

4 530033 .COLLAR 1

5 530034 O-RING SERVICE KIT 1

6 HOUSING 1

7 530040 PLUG (FUEL-IN) 1

8 530044 CHECK VALVE 1/2NPT 1

9 530045 UMBRELLA VALVE 1

10 530048 DRAIN VALVE 1/2NPT 1

1" 530064 PLUG 7/8-14 1

12 530054 PLUG 1

NS 530057 FILTER ELEMENT 10 MICRON 1

NS 530055 COMPOSITE WRENCH 1

NS 530056 METAL WRENCH WITH HANDLE 1

NS 530065 HEAVY DUTY WRENCH 1




FPrREVOST

From P-1357

|Date:07/2024

|PAGE:530069

FILTER ASSY "FUEL PRO 386" UNHEATED




PREVOST =@ PARTS

MANUAL
From P-1357 | Date:07/2024 |PAGE:530069
FILTER ASSY "FUEL PRO 386" UNHEATED

Item# |Part Description QTY |Notes
1 530031 COVER SERVICE KIT 1

2 530063 . VENT CAP & O-RING SERVICE KIT 1

3 530062 . SPRING FILTER 1

4 530033 . COLLAR 1

5 530034 O-RING SERVICE KIT 1

6 HOUSING 1

7 530040 PLUG (FUEL-IN) 1

8 530044 CHECK VALVE 1/2NPT 1

9 530045 UMBRELLA VALVE 1

10 530083 KIT, DRAIN SERVICE 1

11 530064 PLUG 7/8-14 1

12 530054 PLUG 1

NS 530057 FILTER ELEMENT 10 MICRON 1

NS 530055 COMPOSITE WRENCH 1

NS 530056 METAL WRENCH WITH HANDLE 1

NS 530065 HEAVY DUTY WRENCH 1




FPrREVOST

HZEE

PARTS
MANUAL

From K-0295 | Date:07/2024

|PAGE:VIP-0315-10

ACCELERATOR PEDAL - ELECTRONIC




PREVOST =@ PARTS

MANUAL
From K-0295 | Date:07/2024 |PAGE:VIP-0315-10
ACCELERATOR PEDAL - ELECTRONIC
Item# |Part Description QTY |Notes
531487 ACCELERATOR PEDAL ASSY / W0-32V SENSOR "VOLVQ" "VOLVO" 1 W

1 531401 . THREADLE COVER 1
2 N.S.S. . THREADLE 1 1
3 N.S.S. . BUSHING, INNER 2 1
4 507260 . BUSHING NYLINER W/SHOULDER .375x.437x.375x.594 2
5 N.S.S. . PIN, THREADLE 1 1
6 N.S.S. . RING, SNAP 5/16" I.D. 3 1
7 500427 . SCREW MA RND PH #10-32x1 1/4 ZP 2
8 568084 . POTENTIOMETER PEDAL SENSOR 0-32V "VOLVO" 1 W
9 N8887087 . WIRE HARNESS 1
10 500883 .. SCREW TC PAN PH #8-32x3/8 Z050 2
1 N.S.S. .. CLIP 2 1
12 N.S.S. . BUSHING, GARLOCK 2 1
13 N.S.S. . THRUST, WASHER-OUTER 2 1
13 N.S.S. . THRUST, WASHER-INNER 2 1
14 N.S.S. . SPRING 2 1
15 N.S.S. . SHAFT SENSOR DRIVE 1 1
16 505208 . SPRING, PIN 1/8 X 7/8 1
17 N.S.S. . ROLLER, PIN 1 1
18 N.S.S. . LEVER, THREADLE 1 1
19 N.S.S. .ROLLER 1 1
20 531462 . BASE PLATE / (includes item #5) 1
NS 531393 KIT REPAIR / LOWER THREADLE PIN 1 A
NS 531394 KIT REPAIR / ROLLER 1 B
31 5001992 SCREW CAP HEX SLO 5/16-18x1 1/2 SS 3
32 5001341 WASHER FL 8.4x17.0x1.6 SS
NS 680067 SEALANT TAPE BUTYL / BLACK / 1/8"x3/4"x25"' | 75211E760 AR
NS 509815 TIE MOUNT / ATTACHMENT W/TREE MOUNT 2
NS 504637 CABLE TIE / 3/16" x 13" 2

A) INCLUDES ITEMS 3-4-5-6

B) INCLUDES ITEMS 6-18-19

W) SEE "WARRANTY" BULLETIN # 10-3

1) NOT SOLD SEPARATELY




PARTS
MANUAL

HE@&

|PAGE:VIP-0330-03

FPFREVOST

|Date:07/2024

AIR FILTER & INTAKE - INSTALLATION WITH VOLVO D13

From K-0295

DETAIL "A"




PARTS
MANUAL

/4

|PAGE:VIP-0330-03

H

FPFREVOST

|Date:07/2024

AIR FILTER & INTAKE - INSTALLATION WITH VOLVO D13

From K-0295

45 46 47




PREVOST =@ PARTS

45 MANUAL

From K-0295

Date:07/2024 |PAGE:VIP-0330-03

AIR FILTER & INTAKE - INSTALLATION WITH VOLVO D13

DETAIL "B"




PREVOST =@ PARTS

From K-0295 | Date:07/2024 |PAGE:VIP-0330-03

AIR FILTER & INTAKE - INSTALLATION WITH VOLVO D13

DETAIL "C"

UP TO K—0604

FROM K—-0605




FPrFREVOST

HZEE

PARTS

MANUAL
From K-0295 | Date:07/2024 |PAGE:VIP-0330-03
AIR FILTER & INTAKE - INSTALLATION WITH VOLVO D13

Item# |Part Description QTY |Notes
1 531493 AIR FILTER, INTAKE MOTOR 1
LA 531359 . FILTER , AIR STANDARD 1
.B 531360 . FILTER, AIR HEAVY DUTY 1
.C 531361 . FILTER, SAFETY 1
D 531362 . COVER, ACCES 1

NS N24423 . DRAIN BOOT 1 1/4" O.D. X 1" O.D. X .125 1
.NS N8881935 . SCREW AND FASTENER KIT FOR COVER 1
2 5001990 SCREW CAP HEX M8-1.25x30 NYL BK 4
3 5001736 WASHER FL 8.4x18.0x2.0 N500 4
4 033994 HOSE 7" 1.D. X 300MM 1
4 503236 . HOSE FLEXIBLE / AIR DUCT 7" I.D. X 12°/ LINEN RUBBER 1
5 504229 HOSE CLAMP / 6"1/2-8"1/2 SS / HS-100 3
6 531363 OFFSET REDUCING /7 TO 5 IN, ENGINE 1
7 030053 PIPE 5" O.D./ AIRFILTER & TURBO To R-1918 1
7 030341 PIPE 5" O.D./ AIR FILTER & TURBO From R-1919 1
8 504324 HOSE CLAMP / 4"1/2-6"1/2 SS / HS-96 2
9 21659720 ELBOW INLET, RUBBER 1
10 504257 HOSE CLAMP / 4"1/16-5" SS / HS-72 1
11 20592787 V-CLAMP / 81.7MM I.D. 1
12 21096684 GASKET 60MM 1.D. 1
13 053662 COUPLING TURBO 1
14 21490630 HOSE CLAMP SPRING LOAD / HEAVY DUTY 3"5/8-3"15/16 4
15 20550690 HOSE 86MM 1.D. X 162.5MM To K-0244 2
15 030096 HOSE 86MM 1.D. X 162.5MM From K-0245 2
16 050045 PIPE 3 1/2" O.D./ AIR COOLER & TURBO 1
16 050389 PIPE 3 1/2" 0.D. / AIR COOLER & TURBO SS304 1 c
17 21490630 HOSE CLAMP SPRING LOAD / HEAVY DUTY 3"5/8-3"15/16 4
18 531490 HOSE 3 1/2" 1.D./ CAC 2
19 VIP-0505-01 RADIATOR ASSY
21 050044 PIPE 3 1/2" 0.D. / AIR COOLER & HOSE To K-0604 1
21 050185 PIPE 3 1/2" 0.D. / AIR COOLER & HOSE From K-0605 1
21 050383 PIPE 3 1/2" 0.D./ AIR COOLER & HOSE SS304 1 c
22 053067 ELBOW 4" O.D. To K-0604 1
22 050167 ELBOW 4" O.D./ W/ SENSOR INLET From K-0605 1
23 20592783 V-CLAMP / (USE W GASKET) 107.7MM 1.D. 1
24 1675066 GASKET 107.7MM |.D. V-CLAMP 1
25 530161 GAUGE AIR RESTRICTION 20" H20 1/8" NPT 1
26 5011240 MALE CONNECTOR / BEADED HOSE BARB / #16x3/4NPT-M BR 1
26 680098 THREAD SEALANT LOCTITE #567 / WHITE / 250ml AR
27 504291 HOSE CLAMP / 1"1/8-1"3/4 SS / E.T. 20 2
28 503739 HOSE (SUCTION) /1" 1.D. X 250'/ C.T.L. AR
29 032763 PIPE AIR INLET COMPRESSOR 25.5 O.D. x 52MM / W/FLANGE 28MM O.D. 1




PREVOST =@ PARTS

MANUAL
From K-0295 | Date:07/2024 |PAGE:VIP-0330-03
AIR FILTER & INTAKE - INSTALLATION WITH VOLVO D13
Item# |Part Description QTY |Notes
30 504738 RUBBER JOINT 1
31 5001527 SCREW CAP HEX M8-1.25x16 SS BK 2
32 5001848 WASHER BEL SPR .827 x .331 x .098 th SS 2
33 1546531 ANGLE RETAINER 13MM 1.D. 2
34 21164792 SENSOR TEMPEARATURE 1
NS 504637 CABLE TIE /3/16" x 13" 2
NS 509815 TIE MOUNT / ATTACHMENT W/TREE MOUNT 2
35 030045 DECAL "NE PAS UTILISER D'ETHER OU LIQUIDE DE DEMARRAGE" FRENCH / ONLY
35 030046 DECAL "DO NOT USE ETHER OR STARTING FLUID" ENGLISH / ONLY 1
35 030047 DECAL "NO USE ETER O FLUIDO PARA ARRANCAR" SPANISH / ONLY 1
35 034005 DECAL "PLASTIC BOLT TORQUE" ENGLISH / FRENCH 1
41 034004 SUPPORT, AIR CLEANER (WELED) 1
42 030062 SUPPORT, AIR CLEANER (WELED) 1
NS 509815 TIE MOUNT / ATTACHMENT W/TREE MOUNT 13
NS 564542 TREE MOUNT CLIP FOR PED CONNECTOR 8
43 5001527 SCREW CAP HEX M8-1.25x16 SS BK 8
44 5001848 WASHER BEL SPR .827 x .331 x .098 th SS 8
45 502836 SCREW CAP HEX M8-1.25x35 G8.8 N500 4
46 500942 WASHER LO SPT 8.1x14.8x2.0 N500 4
47 5001736 WASHER FL 8.4x18.0x2.0 N500 4
51 032541 RUBBER SUPPORT 106.5 x 48 / 2 Holes 72MM C/C 1
52 053577 RUBBER SUPPORT 260 x 48 / 4 Holes 1
53 5001983 NUT HEX NYRT M8-1.25 SS SS BK 3
54 500462 WASHER FL .343x1.500x.083 SS 4
55 032540 SPACER 1/2" O.D.X 12MM SS 3
61 504016 CABLE TIE / 5/16" X 14"1/2 To L-0826 3
61 5040100 CABLE TIE /OUTSIDE SERRATED 5/16" X 14"1/2 From L-0827 3
63 061497 SUPPORT FOR HARNESS From K-0605 1
NS 504013 TIE MOUNT / 1/4" X 1/4" 1.D. From K-0605 2
NS 504379 RIVET POP DOME OE 3/16x1/4 SS From K-0605 2
NS 504637 CABLE TIE / 3/16" x 13" From K-0605 2
64 23182832 SENSOR TEMPERATURE , CAC OUT From K-0605 To R-1818 1
64 24275000 SENSOR TEMPERATURE , CAC OUT From R-1819 1
65 5001730 SCREW CAP HEXF M6-1.0x16 G10.9 N500 From K-0605 1
C) SPECIAL OPTION SS304




PARTS
MANUAL

FPFREVOST

[viP-04

|Date:07/2024

EXHAUST

From K-0295

i /.\v A \u\\\,,,
Yy \N\N(\

SONTT o TS
AN TS ANS e - W e
& ] 1 tirme_es T ¢ = ‘ /
< = N iy Y el Al &
=] J , , , g
/ /




PrFREVOST

H= &

PARTS

MANUAL
From K-0295 | |Date:07/2024 [VIP-04
EXHAUST
Item#|Part Description QTY [Notes
5 VIP-0405-02 MUFFLER - INSTALLATION WITH DPF & SCR WITH VOLVO D13 From K-0295 To P-1347
5 VIP-0405-03 MUFFLER - INSTALLATION WITH DPF & SCR WITH VOLVO D13 From P-1348
10 VIP-0405-12 7TH INJECTOR / "AHI" /| EXHAUST VOLVO D13 From K-0295
15 VIP-0410-00 UREA RESERVOIR ASSY From K-0295




PARTS
MANUAL

|PAGE:VIP-0405-02

FPFREVOST

|Date:07/2024

MUFFLER - INSTALLATION WITH DPF & SCR WITH VOLVO D13

From K-0295 To P-1347

DETAIL "C"

DETAIL "C"

VIEW A




PREVOST =@ PARTS

45 " MANUAL

From K-0295 To P-1347

| Date:07/2024 |PAGE:VIP-0405-02

MUFFLER - INSTALLATION WITH DPF & SCR WITH VOLVO D13

DETAIL "B"




PREVOST =@ PARTS

4= " MANUAL

From K-0295 To P-1347

| Date:07/2024 |PAGE:VIP-0405-02

MUFFLER - INSTALLATION WITH DPF & SCR WITH VOLVO D13

Yy

T

(7S Ll

S ‘\\\/W! ,
\ gi |
NN,




PARTS
MANUAL

|PAGE:VIP-0405-02

=
a5

FPrREVOST

|Date:07/2024

MUFFLER - INSTALLATION WITH DPF & SCR WITH VOLVO D13

From K-0295 To P-1347




FPrFREVOST

HZEE

PARTS

MANUAL

From K-0295 To P-1347 | Date:07/2024 |PAGE:VIP-0405-02

MUFFLER - INSTALLATION WITH DPF & SCR WITH VOLVO D13
Item# |Part Description QTY |Notes
1 21060426 V-CLAMP / (USE W GASKET) 4.81"1.D. 1
2 21095721 GASKET 1
3 040651 PIPE, EXHAUST "U" 1
4 21021850 V-CLAMP / (USE W GASKET) 5.91"1.D. 8
5 21095726 GASKET 8
6 540071 BELLOWS - EXHAUST 5" I.D. x 14.49" 1
7 040014 PIPE DPF INLET 1
8 040826 PIPE EXHAUST 1
9 23041035 SWIRL PIPE 1
.NS 21209156 . TIE WRAP STAINLESS STEEL 4
10 22757225 NOZZLE UREA, 2.5 1
11 540072 BELLOWS - EXHAUST 1
12 040777 PIPE EXHAUST 1
13 041115 INSULATED BLANKET / PIPE TURBO W/SPRING ATTACHMENT 1
14 041095 INSULATED BLANKET / BELLOW W/SPRING ATTACHMENT 1
15 040015 INSULATED BLANKET / PIPE DPF INLET W/SPRING ATTACHMENT 1
16 040016 INSULATED BLANKET / PIPE SWIRL 1
17 041119 INSULATED BLANKET / BELLOW W/SPRING ATTACHMENT 1
18 041126 INSULATED BLANKET / PIPE EXHAUST W/SPRING ATTACHMENT 1
19 22058307 MUFFLER DPF EXHAUST FILTER 1
19 Refer To Volvo MUFFLER DPF EXHAUST FILTER 1 \
20 21970125 MUFFLER SCR EXHAUST FILTER To K-0590 1
20 23190006 MUFFLER SCR EXHAUST FILTER From K-0591 To K-0604 1
20 23196231 MUFFLER SCR EXHAUST FILTER From K-0605 1
21 540018 U-CLAMP / (GUILLOTINE TYPE) / 5" I.D. 2
22 040789 ATTACHMENT DPF VOLVO To L-0973 1
22 040063 ATTACHMENT DPF VOLVO From L-0974 1
23 040829 ATTACHMENT DPF VOLVO 1
24 040790 ATTACHMENT LOWER DPF 1
25 040982 SUPPORT CABLE DPF To N-1255 1
25 040090 SUPPORT CABLE DPF From N-1256 1
26 040861 CABLE SUPPORT 2
27 040898 SUPPORT CABLE DPF To L-0973 1
27 040080 SUPPORT CABLE DPF From L-0974 1
NS 509490 ATTACHMENT DOUBLE USE WITH CABLE TIE From L-0974 2
NS 504610 RIVET MGLP PRDG 1/4x5/8 SS From L-0974 2
28 040986 CLAMP SUPPORT ASSY 2
28A 5001801 SCREW CAP HEXF M10-1.5x55 G10.9 N500 AR
28B 540085 SPACER / HALF MOON SHAPE AR
28C 540086 SPACER / ANVIL SHAPE AR
28D 5001758 NUT HEX STO M10-1.5 N500 AR
29 040953 GRILLE PROTECTOR OVER DFP 1




PREVOST =@ PARTS

MANUAL

From K-0295 To P-1347 | Date:07/2024 |PAGE:VIP-0405-02

MUFFLER - INSTALLATION WITH DPF & SCR WITH VOLVO D13
Item# |Part Description QTY |Notes
30 21403962 SENSOR PRESSURE "DELTA" To N-1255 1
30 040096 KIT SENSOR PRESSURE DPF To N-1255 1
30 23488881 SENSOR PRESSURE "DELTA" From N-1256 1
31 21673931 SENSOR TEMPEARATURE "T2" 1
32 22303390 SENSOR "NOX" / DPF FILTER 1
33 21412472 SENSOR TEMPEARATURE "T3" To K-0604 1
33 21412472 SENSOR TEMPEARATURE "T3" From K-0605 2
34 040911 PIPE, DP HIGH PRESSURE 1
35 040912 PIPE, DP LOW PRESSURE To N-1255 1
35 040093 PIPE, DP LOW PRESSURE From N-1256 1
36 060746 HARNESS DPF "VOLVO" 1
37 21225020 SENSOR TEMPEARATURE "T1" 1
38A  |22303391 SENSOR "NOX"/ SCR FILTER 1
38B 060327 SENSOR "PM" / SCR FILTER ASSY To L-1023 1
38B 0610356 SENSOR "PM" / SCR FILTER ASSY From L-1024 To P-1341 1
38B 0600086 SENSOR "PM" / SCR FILTER ASSY From P-1342 1
38B 22835170 . SENSOR "PM" / SCR FILTER To K-0244 1
38B 22946032 . SENSOR "PM" / SCR FILTER From K-0245 To L-1023 1
38B 23320447 . SENSOR "PM" / SCR FILTER From L-1024 To P-1341 1
38B 24191736 . SENSOR "PM" / SCR FILTER From P-1342 1
39 040954 GUIDE, WIRING 1
39 502556 WASHER FL 4.3x9.0x0.8 SS 1
39 502799 SCREW CAP HEX M4-0.7X16 G8.8 N500 1
40 564108 SELF MOUNTING STUD // DEUTSCH 1011-310-0205 4
41 8631155 CABLE TIE / 4.6MM x 200 / CHRISMAS TREE 13
42 5001730 SCREW CAP HEXF M6-1.0x16 G10.9 N500 16
43 5001833 WASHER BEL SPR 6.1x18x1.27 SS 10
44 040913 HOSE To N-1255 1
44 040914 HOSE From N-1256 1
44 503776 . HOSE SILICONE 1/4"1.D. x 10"/ S.L. To N-1255 AR
44 503775 . HOSE SILICONE 5/16" I.D. x 10'/ S.L. From N-1256 AR
45 21283793 SPRING HOSE CLAMP 5/16" 2
46 040914 HOSE 1
46 503775 . HOSE SILICONE 5/16" I.D. x 10'/ S.L. AR
47 21283796 SPRING HOSE CLAMP 1/4" To N-1255 2
47 21283793 SPRING HOSE CLAMP 5/16" From N-1256 2
48 040916 J-HOOK / M6-1.0 x 33 SS 2
49 502854 NUT HEX M6-1.0 N500 2
50 5000310 SCREW CAP HEX M6-1.0x40 BK 3
51 504013 TIE MOUNT / 1/4" X 1/4" 1.D. AR
52 504637 CABLE TIE / 3/16" x 13" AR
53 502817 SCREW MA PAN PH M6-1.0x16 N500 AR




PREVOST =@ PARTS

MANUAL

From K-0295 To P-1347 | Date:07/2024 |PAGE:VIP-0405-02

MUFFLER - INSTALLATION WITH DPF & SCR WITH VOLVO D13
Item# |Part Description QTY |Notes
56 504379 RIVET POP DOME OE 3/16x1/4 SS AR
57 21282895 STRAP SCR To P-1318 4
57 041159 STRAP SCR From P-1319 4
58 21321221 BAR THREAD SCR 2
59 20974254 BAR ROUND SCR 4
60 509892 SCREW CAP HEXS M12-1.75x100 G8.8 N500 4
61 040786 ATTACHMENT, LOWER, SCR VOLVO 2
62 040855 ATTACHMENT, UPPER, SCR VOLVO 1
63 040847 SUPPORT SCR VOLVO / STREET SIDE 1
64 040848 SUPPORT SCR VOLVO / CUBRE SIDE 1
65 040827 SUPPORT, LOWER, SCR VOLVO 2
66 040852 SUPPORT, UPPER, SCR VOLVO 1
67 041157 ATTACHMENT UPPER 1
68 041156 SUPPORT, UPPER, SCR VOLVO 1
69 040079 BRACKET, T4 SENSOR HARNESS From K-0605 1
70 5001866 SCREW CAP HEX M12-1.75x30 G10.9 N500 32
71 5001338 SCREW CAP HEX M12-1.75x45 G10.9 N500 18
72 5001861 SCREW CAP HEX M12-1.75x60 G10.9 N500 8
73 500967 WASHER BEL SPR .512x1.142x.098 N500 32
74 040937 SPACER 3/4" O.D. X 16MM ST 36
75 5001774 NUT HEXF STO M12-1.75 MAGNI G500 28
76 21138255 PLATE ATTACHMENT 120MM X 40MM 16
77 040783 PLATE ATTACHMENT 120MM X 40MM 2
78 040844 PLATE ATTACHMENT 120MM X 34MM / W/2 M12-1.75x40 2
79 22227002 MUFFLER CONNECTION RUBBER 135MM x 93MM 4
80 041069 MUFFLER CONNECTION RUBBER 135MM x 107MM 4
81 041070 MUFFLER CONNECTION RUBBER 170MM x 93MM 1
82 502737 SCREW CAP HEX M6-1.0x25 SS BK 2
83 509490 ATTACHMENT DOUBLE USE WITH CABLE TIE 2
85 040918 SUPPORT / DRAIN 1
86 504356 GROMMET / .625x.875x.062x.312x1.125 1
87 5001730 SCREW CAP HEXF M6-1.0x16 G10.9 N500 To N-1255 1
87 5001815 SCREW CAP HEXF M6-1.0x30 G 8.8 N500 From N-1256 1
92 040965 HOSE DRAIN SCR 1
93 504070 GROMMET / .375x.625x.156x.406x1.000 1
94 21468325 CABLE SUPPORT 1
95 640873 MALE CONNECTOR / AB FITTING / #8x1/2NPT-M BR 1
NS 680098 THREAD SEALANT LOCTITE #567 / WHITE / 250ml AR
96 040863 PIPE DRAIN 1
97 20565546 PLUG / DPF To L-0906 1
97 040004 PLUG / DPF / S.STEEL From L-0907 1
98 947625 SEAL COPPER / DPF 1




PREVOST =@ PARTS

MANUAL

From K-0295 To P-1347 | Date:07/2024 |PAGE:VIP-0405-02

MUFFLER - INSTALLATION WITH DPF & SCR WITH VOLVO D13
Item# |Part Description QTY |Notes
99 502868 SCREW TC TR PH #10-16x1/2 N500 AR
100 501833 MALE CONNECTOR / POLY-TITE FITTING / #2x1/16NPT-M BR AR
101 040892 ANGLE PIPE SUPPORT 1
102 21589669 SUPPORT EXHAUTST PIPE 1
103 040952 SUPPORT PIPE 1
104 041006 SUPPORT PRIMARY / EXHAUST PIPE 1
105 040969 SUPPORT SECONDARY / EXHAUST PIPE 1
110 5001595 SCREW CAP HEXF M10-1.5x60 G8.8 G500 1
111 500261 WASHER FL .390x1.500x.083 N500 2
112 505217 SPACER 7/16" X 1 1/4" 1
113 661074 BUSHING / RUBBER %" x 5/8" |.D. 2
114 5001727 NUT HEXF NYRT M10-1.5 N500 1
115 5001741 SCREW CAP HEXF M10-1.5x30 G8.8 N500 1
116 5001834 WASHER BEL SPR 10.5X23X2.5 N500 4
117 040627 WASHER FL 10.5x54x11GA SS 1
118 5001644 SCREW CAP HEXF M10-1.5x30 G8.8 G500 6
119 5001745 SCREW CAP HEX M8-1.25x25 G8.8 N500 2
120 5001740 NUT HEX STO M8-1.25 N500 2
121 500401 WASHER FL .343x.875x.125 N500 4
122 23090827 INSULATED BLANKET / SCR UPPER To K-0604 1
.NS 22998036 . TIE WRAP STAINLESS STEEL 1905MM To K-0604 1
123 23090830 INSULATED BLANKET / SCR LOWER To K-0604 1
.NS 22998036 . TIE WRAP STAINLESS STEEL 1905MM To K-0604 2
130 21603076 DIFFUSOR ASSY 1
NS 041139 KIT, REPLACEMENT SHUTTER OF DIFFUSOR 1
131 540067 CLAMP BAND SEAL / LAP JOINT /5" 1.D.x1.25" 1
132 21139384 GRILL DIFFUSOR 1
133 21139388 PLATE "WARNING" THIS DIFFUSOR MUST BE FLUSH.. 1
134 040906 SPACER / DIFFUSOR GRILL 1
135 502854 NUT HEX M6-1.0 N500 10
136 500877 WASHER FL .250x.562x.065 N500 10
137 5001181 SCREW CAP HEX M6-1.0x12 SS 6
138 478748 GRILL ROOF 1
139 500952 SCREW TP BDG PH #8x1/2 SS 9
140 040617 PIPE 5" O.D. X 226 MM 1
141 040100 KIT EXTENSION DIFFUSOR /5 1/2" 1
LA 040116 . EXTENTION DIFFUSOR /5 1/2" 1
.B 040101 .PROTECTOR GRILL EXTENTION /5 1/2" 1
.C 5001684 _NUT HEX CAP M6-1.0 SS 10
D 502573 . WASHER FL 6.4x12.5x1.6 SS 10
141 040955 KIT EXTENSION DIFFUSOR / 6 5/8" 1
LA 040677 . EXTENTION DIFFUSOR / 6 5/8" 1




PREVOST =@ PARTS

MANUAL
From K-0295 To P-1347 | Date:07/2024 |PAGE:VIP-0405-02
MUFFLER - INSTALLATION WITH DPF & SCR WITH VOLVO D13
Item# |Part Description QTY |Notes
.B 040958 .PROTECTOR GRILL EXTENTION / 6 5/8" 1
.C 5001684 _NUT HEX CAP M6-1.0 SS 10
D 502573 . WASHER FL 6.4x12.5x1.6 SS 10
141 040956 KIT EXTENSION DIFFUSOR / 9" 1
LA 040648 . EXTENTION DIFFUSOR / 9" 1
.B 040957 . PROTECTOR GRILL EXTENTION /9" 1
.C 5001684 _NUT HEX CAP M6-1.0 SS 10
D 502573 . WASHER FL 6.4x12.5x1.6 SS 10
145 503821 HOSE SILICONE 4 PLY / NOMEX-ARAMID 3/8" x 144" AR
NS 053008 RESTRICTION / ALU. TUBE 20MM X 9.05MM O.D. W/3.05MM HOLE 1
146 21312072 QUICK CONNECTOR 45° 10MM 2
147 992081 HOSE CLAMP / 12MM/22MM 2
148 509490 ATTACHMENT DOUBLE USE WITH CABLE TIE AR
NS 504751 ROTATIF SPACER DOUBLE / SMALL AR
149 509491 CABLE TIE / 13MM x 383MM AR
150 041122 HOSE HEATED ASSY 9400MM 1
NS [N8902118 _ CONNECTOR CLIP - 5/16" 2
150 VIP-0410-00 UREA RESERVOIR ASSY
152 272444 ATTACHMENT, LOWER, SCR VOLVO STREET SIDE 1
153 272429 ATTACHMENT, LOWER, SCR VOLVO CURBE SIDE To L-0825 1
153 273238 ATTACHMENT, LOWER, SCR VOLVO CURBE SIDE From L-0826 1
154 272496 ATTACHMENT, DPF VOLVO STREET SIDE 1
155 272431 ATTACHMENT, DPF VOLVO CURBE SIDE 1
156 218503 ATTACHMENT, SUPPORT EXHAUST PIPE 1
157 22677399 GASKET NOZZLE UREA 1
158 22757141 SPACER 1
V) SEE IMPACT OR CALL ORDER DESK







PARTS

—
PREVOST HZ2 anUaL

From K-0295 To P-1347 | Date:07/2024 |PAGE:23041035

SWIRL PIPE




H2 &

PARTS

—reEVOST MANUAL
From K-0295 To P-1347 | Date:07/2024 |PAGE:23041035

SWIRL PIPE
Item# |Part Description QTY |Notes
1 21403611 SWIRL PIPE 1
2 23041032 HEAT SHEILD 1
3 21209156 TIE WRAP STAINLESS STEEL 4




FPrREVOST

From K-0295 To P-1347

Date:07/2024

|PAGE:22757225

NOZZLE UREA, 2.5

1045156




PrFREVOST

H= &

PARTS
MANUAL

From K-0295 To P-1347 |

Date:07/2024

|PAGE:22757225

NOZZLE UREA, 2.5

Item# |Part Description QTY |Notes
1 21376801 SEALING PLATE 1

2 N.S.S. CONNECTOR UREA TB-129663345-1 1 1

3 21376813 CONNECTOR COOLING 1

1) NOT SOLD SEPARATELY




FPrREVOST

HB R/ PARTS
45 " MANUAL

From K-0295 To P-1347

Date:07/2024

|PAGE:21579080

CONNECTOR UREA TB-129663345-1

R1045189




PrFREVOST

¥ 7= @i PARTS
H == MANUAL

From K-0295 To P-1347

Date:07/2024

|PAGE:21579080

CONNECTOR UREA TB-129663345-1

Item# |Part Description QTY |Notes
N.S.S. X 1
N.S.S. X 1
N.S.S. X 1

1) NOT SOLD SEPARATELY




FPFREVOST

g~ PARTS
= %
H== MANUAL

From K-0295 To P-1347

Date:07/2024

|PAGE:22058307

MUFFLER DPF EXHAUST FILTER

R1222901




PREVOST =@ PARTS

MANUAL
From K-0295 To P-1347 | Date:07/2024 |PAGE:22058307
MUFFLER DPF EXHAUST FILTER
Item# |Part Description QTY |Notes
1 N.S.S. MODULE 1 1
2 22342601 MODULE 1
3 N.S.S. . PARTICULATE FILTER 1 1
4 21048521 V-CLAMP 2
5 N.S.S. GASKET 2 1
6 N.S.S. MODULE 1 1
7 22776216 KIT 1
8 85124654 KIT 1
1) NOT SOLD SEPARATELY




FPFREVOST

To N-1255 |

Date:07/2024

|PAGE:040096

KIT SENSOR PRESSURE DPF




¥ - ‘ PARTS
PrFREVOST HA:LBS' MANUAL

To N-1255 | Date:07/2024 |PAGE:040096
KIT SENSOR PRESSURE DPF

Item# |Part Description QTY |Notes
1 23488881 SENSOR PRESSURE "DELTA" 1

2 040097 SPACER, FOR SENSOR OF PRESSURE 1

3 5001815 SCREW CAP HEXF M6-1.0x30 G 8.8 N500 1

4 21283793 SPRING HOSE CLAMP 5/16" 2

5 040914 HOSE 1

6 040093 PIPE, DP LOW PRESSURE 1




PARTS
MANUAL

|PAGE:041139

FPFREVOST

|Date:07/2024

KIT, REPLACEMENT SHUTTER OF DIFFUSOR

From K-0295 To P-1347




PrFREVOST

v v = g PARTS
H == MANUAL

From K-0295 To P-1347 | Date:07/2024 |PAGE:041 139
KIT, REPLACEMENT SHUTTER OF DIFFUSOR
Item# |Part Description QTY |Notes
1 041137 PIVOT, LATERAL, ASSY 1
2 041134 PIVOT, LATERAL, ASSY 1
3 502860 NUT HEX STO M6-1.0 N500 1
4 041130 SHUTTER ASSY 1




o= PARTS
PREVOST H=2 MANUAL

From P-1348 | Date:07/2024 |PAGE:VIP-0405-03

MUFFLER - INSTALLATION WITH DPF & SCR WITH VOLVO D13

DETAIL "C”

3




PREVOST Ty =& PARTS

" MANUAL

From P-1348

| Date:07/2024 |PAGE:VIP-0405-03

MUFFLER - INSTALLATION WITH DPF & SCR WITH VOLVO D13




PREVOST H;’F"S@PARTS

MANUAL

From P-1348

| Date:07/2024 |PAGE:VIP-0405-03

MUFFLER - INSTALLATION WITH DPF & SCR WITH VOLVO D13




PARTS
MANUAL

|PAGE:VIP-0405-03

=
a5

FPrREVOST

|Date:07/2024

MUFFLER - INSTALLATION WITH DPF & SCR WITH VOLVO D13

From P-1348




PREVOST =@ PARTS

MANUAL

From P-1348 | Date:07/2024 |PAGE:VIP-0405-03

MUFFLER - INSTALLATION WITH DPF & SCR WITH VOLVO D13
Item# |Part Description QTY |Notes
1 21060426 V-CLAMP / (USE W GASKET) 4.81" I.D. 1
2 21095721 GASKET 1
3 040651 PIPE, EXHAUST "U" 1
4 21021850 V-CLAMP / (USE W GASKET) 5.91" I.D. 8
5 21095726 GASKET 8
6 540071 BELLOWS - EXHAUST 5" I.D. x 14.49" 1
7 040014 PIPE DPF INLET 1
8 040826 PIPE EXHAUST 1
9 23041035 SWIRL PIPE 1
.NS 21209156 . TIE WRAP STAINLESS STEEL 4
10 22757225 NOZZLE UREA, 2.5 1
1 540072 BELLOWS - EXHAUST 1
12 040777 PIPE EXHAUST 1
13 041115 INSULATED BLANKET / PIPE TURBO W/SPRING ATTACHMENT 1
14 041095 INSULATED BLANKET / BELLOW W/SPRING ATTACHMENT 1
15 040015 INSULATED BLANKET / PIPE DPF INLET W/SPRING ATTACHMENT 1
16 040016 INSULATED BLANKET / PIPE SWIRL 1
17 041119 INSULATED BLANKET / BELLOW W/SPRING ATTACHMENT 1
18 041126 INSULATED BLANKET / PIPE EXHAUST W/SPRING ATTACHMENT 1
19 22058307 MUFFLER DPF EXHAUST FILTER 1
20 23196231 MUFFLER SCR EXHAUST FILTER 1
21 540018 U-CLAMP / (GUILLOTINE TYPE) / 5" I.D. 2
22 040063 ATTACHMENT DPF VOLVO 1
23 040829 ATTACHMENT DPF VOLVO 1
24 040790 ATTACHMENT LOWER DPF 1
25 040090 SUPPORT CABLE DPF 1
26 040861 CABLE SUPPORT 2
27 040080 SUPPORT CABLE DPF 1
NS 509490 ATTACHMENT DOUBLE USE WITH CABLE TIE 2
NS 504610 RIVET MGLP PRDG 1/4x5/8 SS 2
28 040986 CLAMP SUPPORT ASSY 2
28A 5001801 SCREW CAP HEXF M10-1.5x55 G10.9 N500 AR
28B 540085 SPACER / HALF MOON SHAPE AR
28C 540086 SPACER / ANVIL SHAPE AR
28D 5001758 NUT HEX STO M10-1.5 N500 AR
29 040953 GRILLE PROTECTOR OVER DFP 1
30 23488881 SENSOR PRESSURE "DELTA" 1
31 21673931 SENSOR TEMPEARATURE "T2" 1
32 22303390 SENSOR "NOX" / DPF FILTER 1
33 21412472 SENSOR TEMPEARATURE "T3" 2
34 040911 PIPE, DP HIGH PRESSURE 1
35 040093 PIPE, DP LOW PRESSURE 1




PREVOST =@ PARTS

MANUAL

From P-1348 | Date:07/2024 |PAGE:VIP-0405-03

MUFFLER - INSTALLATION WITH DPF & SCR WITH VOLVO D13
Item# |Part Description QTY |Notes
36 060746 HARNESS DPF "VOLVO" 1
37 21225020 SENSOR TEMPEARATURE "T1" 1
38A 22303391 SENSOR "NOX" / SCR FILTER 1
38B 0610356 SENSOR "PM" / SCR FILTER ASSY To P-1341 1
38B 0600086 SENSOR "PM" / SCR FILTER ASSY From P-1342 To R-1915 1
38B 0600228 SENSOR "PM" / SCR FILTER ASSY From R-1916 1
38B 23320447 . SENSOR "PM"/ SCR FILTER To P-1341 1
38B 24191736 . SENSOR "PM"/ SCR FILTER From P-1342 To R-1915 1
38B 24307015 . SENSOR "PM"/ SCR FILTER From R-1916 1
39 040954 GUIDE, WIRING 1
39 502556 WASHER FL 4.3x9.0x0.8 SS 1
39 502799 SCREW CAP HEX M4-0.7X16 G8.8 N500 1
40 564108 SELF MOUNTING STUD // DEUTSCH 1011-310-0205 4
41 8631155 CABLE TIE / 4.6MM x 200 / CHRISMAS TREE 13
42 5001730 SCREW CAP HEXF M6-1.0x16 G10.9 N500 16
43 5001833 WASHER BEL SPR 6.1x18x1.27 SS 10
24 040914 HOSE 1
44 503775 . HOSE SILICONE 5/16" I.D. x 10"/ S.L. AR
45 21283793 SPRING HOSE CLAMP 5/16" 2
46 040914 HOSE 1
46 503775 . HOSE SILICONE 5/16" I.D. x 10"/ S.L. AR
47 21283793 SPRING HOSE CLAMP 5/16" 2
48 040916 J-HOOK / M6-1.0 x 33 SS 2
49 502854 NUT HEX M6-1.0 N500 2
50 5000310 SCREW CAP HEX M6-1.0x40 BK 3
51 504013 TIE MOUNT / 1/4" X 1/4" 1.D. AR
52 504637 CABLE TIE / 3/16" x 13" AR
53 502817 SCREW MA PAN PH M6-1.0x16 N500 AR
56 504379 RIVET POP DOME OE 3/16x1/4 SS AR
57 041159 STRAP SCR 4
58 21321221 BAR THREAD SCR 2
59 20974254 BAR ROUND SCR 4
60 509892 SCREW CAP HEXS M12-1.75x100 G8.8 N500 4
61 040786 ATTACHMENT, LOWER, SCR VOLVO 2
62 040855 ATTACHMENT, UPPER, SCR VOLVO 1
63 040847 SUPPORT SCR VOLVO / STREET SIDE 1
64 040848 SUPPORT SCR VOLVO / CUBRE SIDE 1
65 040827 SUPPORT, LOWER, SCR VOLVO 2
66 040086 SUPPORT, UPPER, SCR VOLVO 1
67 041157 ATTACHMENT UPPER 1
68 041156 SUPPORT, UPPER, SCR VOLVO 1
69 040079 BRACKET, T4 SENSOR HARNESS 1




PREVOST =@ PARTS

MANUAL

From P-1348 | Date:07/2024 |PAGE:VIP-0405-03

MUFFLER - INSTALLATION WITH DPF & SCR WITH VOLVO D13
Item# |Part Description QTY |Notes
70 5001866 SCREW CAP HEX M12-1.75x30 G10.9 N500 32
71 5001338 SCREW CAP HEX M12-1.75x45 G10.9 N500 18
72 5001861 SCREW CAP HEX M12-1.75x60 G10.9 N500 8
73 500967 WASHER BEL SPR .512x1.142x.098 N500 32
74 040937 SPACER 3/4" O.D. X 16MM ST 36
75 5001774 NUT HEXF STO M12-1.75 MAGNI G500 28
76 21138255 PLATE ATTACHMENT 120MM X 40MM 16
77 040783 PLATE ATTACHMENT 120MM X 40MM 2
78 040844 PLATE ATTACHMENT 120MM X 34MM / W/2 M12-1.75x40 2
79 22227002 MUFFLER CONNECTION RUBBER 135MM x 93MM 4
80 041069 MUFFLER CONNECTION RUBBER 135MM x 107MM 4
81 041070 MUFFLER CONNECTION RUBBER 170MM x 93MM 1
82 502737 SCREW CAP HEX M6-1.0x25 SS BK 2
83 509490 ATTACHMENT DOUBLE USE WITH CABLE TIE 2
85 040918 SUPPORT / DRAIN 1
86 504356 GROMMET / .625x.875x.062x.312x1.125 1
87 5001815 SCREW CAP HEXF M6-1.0x30 G 8.8 N500 1
92 040965 HOSE DRAIN SCR 1
93 504070 GROMMET / .375x.625x.156x.406x1.000 1
94 21468325 CABLE SUPPORT 1
94 032540 SPACER 1/2" 0.D.X 12MM SS From P-1416 1
95 640873 MALE CONNECTOR / AB FITTING / #8x1/2NPT-M BR 1
NS 680098 THREAD SEALANT LOCTITE #567 / WHITE / 250ml AR
96 040863 PIPE DRAIN 1
97 040004 PLUG / DPF / S.STEEL 1
98 947625 SEAL COPPER / DPF 1
99 502868 SCREW TC TR PH #10-16x1/2 N500 AR
100 501833 MALE CONNECTOR / POLY-TITE FITTING / #2x1/16NPT-M BR AR
101 040892 ANGLE PIPE SUPPORT 1
102 21589669 SUPPORT EXHAUTST PIPE 1
103 040952 SUPPORT PIPE 1
104 041006 SUPPORT PRIMARY / EXHAUST PIPE 1
105 040969 SUPPORT SECONDARY / EXHAUST PIPE 1
110 5001595 SCREW CAP HEXF M10-1.5x60 G8.8 G500 1
111 500261 WASHER FL .390x1.500x.083 N500 2
112 505217 SPACER 7/16" X 1 1/4" 1
113 661074 BUSHING / RUBBER 34" x 5/8" |.D. 2
114 5001727 NUT HEXF NYRT M10-1.5 N500 1
115 5001741 SCREW CAP HEXF M10-1.5x30 G8.8 N500 1
116 5001834 WASHER BEL SPR 10.5X23X2.5 N500 4
117 040627 WASHER FL 10.5x54x11GA SS 1
118 5001644 SCREW CAP HEXF M10-1.5x30 G8.8 G500 6




PrFREVOST

HZEE

PARTS
MANUAL

From P-1348 | Date:07/2024 |PAGE:VIP-0405-03
MUFFLER - INSTALLATION WITH DPF & SCR WITH VOLVO D13
Item# |Part Description QTY |Notes
119 5001745 SCREW CAP HEX M8-1.25x25 G8.8 N500 2
120 5001740 NUT HEX STO M8-1.25 N500 2
121 500401 WASHER FL .343x.875x.125 N500 4
130 21603076 DIFFUSOR ASSY 1
NS 041139 KIT, REPLACEMENT SHUTTER OF DIFFUSOR 1
131 540067 CLAMP BAND SEAL / LAP JOINT /5" 1.D.x1.25" 1
132 21139384 GRILL DIFFUSOR To R-1849 1
132 040131 DIFFUSER, GRILL From R-1850 1 A
133 21139388 PLATE "WARNING" THIS DIFFUSOR MUST BE FLUSH.. 1
135 5001684 NUT HEX CAP M6-1.0 SS 10
136 502573 WASHER FL 6.4x12.5x1.6 SS 10
138 478748 GRILL ROOF 1
139 500952 SCREW TP BDG PH #8x1/2 SS 9
140 040007 PIPE 5" O.D. X 270MM 1
141 040100 KIT EXTENSION DIFFUSOR /5 1/2" 1
A 040116 . EXTENTION DIFFUSOR /5 1/2" 1
.B 040101 . PROTECTOR GRILL EXTENTION /5 1/2" 1
.C 5001684 . NUT HEX CAP M6-1.0 SS 10
.D 502573 . WASHER FL 6.4x12.5x1.6 SS 10
141 040955 KIT EXTENSION DIFFUSOR / 6 5/8" 1
A 040677 . EXTENTION DIFFUSOR / 6 5/8" 1
.B 040958 . PROTECTOR GRILL EXTENTION / 6 5/8" 1
.C 5001684 . NUT HEX CAP M6-1.0 SS 10
.D 502573 . WASHER FL 6.4x12.5x1.6 SS 10
NS 040956 KIT EXTENSION DIFFUSOR /9" 1
A 040648 . EXTENTION DIFFUSOR / 9" 1
.B 040957 . PROTECTOR GRILL EXTENTION /9" 1
.C 5001684 . NUT HEX CAP M6-1.0 SS 10
.D 502573 . WASHER FL 6.4x12.5x1.6 SS 10
145 503821 HOSE SILICONE 4 PLY / NOMEX-ARAMID 3/8" x 144" AR
NS 053008 RESTRICTION / ALU. TUBE 20MM X 9.05MM O.D. W/3.05MM HOLE 1
146 21312072 QUICK CONNECTOR 45° 10MM 2
147 992081 HOSE CLAMP / 12MM/22MM 2
148 509490 ATTACHMENT DOUBLE USE WITH CABLE TIE AR
NS 504751 ROTATIF SPACER DOUBLE / SMALL AR
149 509491 CABLE TIE / 13MM x 383MM AR
150 041122 HOSE HEATED ASSY 9400MM 1
. NS N8902118 . CONNECTOR CLIP - 5/16" 2
150 VIP-0410-00 UREA RESERVOIR ASSY
152 272444 ATTACHMENT, LOWER, SCR VOLVO STREET SIDE 1
153 273238 ATTACHMENT, LOWER, SCR VOLVO CURBE SIDE 1
154 272496 ATTACHMENT, DPF VOLVO STREET SIDE 1




PARTS

)R = /
PREVOST H= MANUAL
From P-1348 | Date:07/2024 |PAGE:VIP-0405-03
MUFFLER - INSTALLATION WITH DPF & SCR WITH VOLVO D13
Item# |Part Description QTY |Notes
155 272431 ATTACHMENT, DPF VOLVO CURBE SIDE

1
156 218503 ATTACHMENT, SUPPORT EXHAUST PIPE 1
157 22677399 GASKET NOZZLE UREA 1
158 22757141 SPACER 1

A) INCLUDES WARNING MESSAGE "THIS DIFFUSER MUST BE FLUSH"







FPFREVOST

H=EE

PARTS
> MANUAL

From P-1348

Date:07/2024

|PAGE:23041035

SWIRL PIPE




H2 &

PARTS

FPFREVOST MANUAL
From P-1348 | Date:07/2024 |PAGE:23041035

SWIRL PIPE
Item# |Part Description QTY |Notes
1 21403611 SWIRL PIPE 1
2 23041032 HEAT SHEILD 1
3 21209156 TIE WRAP STAINLESS STEEL 4




FPrREVOST

From P-1348 |

Date:07/2024

|PAGE:22757225

NOZZLE UREA, 2.5

1045156




H= &

PARTS

FPFREVOST MANUAL
From P-1348 | Date:07/2024 |PAGE:22757225

NOZZLE UREA, 2.5
Item# |Part Description QTY |Notes
1 21376801 SEALING PLATE 1
2 N.S.S. CONNECTOR UREA TB-129663345-1 1 1
3 21376813 CONNECTOR COOLING 1

1) NOT SOLD SEPARATELY




FPrREVOST

H3 R/ PARTS
45 " MANUAL

From P-1348 |

Date:07/2024

|PAGE:21579080

CONNECTOR UREA TB-129663345-1

R1045189




PARTS

)R = /
PREVOST —H 32 MANUAL
From P-1348 | Date:07/2024 |PAGE:21579080
CONNECTOR UREA TB-129663345-1

Item# |Part Description QTY |Notes

N.S.S. X 1

N.S.S. X 1

N.S.S. X 1

1) NOT SOLD SEPARATELY




FPFREVOST

g~ PARTS
= %
H== MANUAL

From P-1348

Date:07/2024

|PAGE:22058307

MUFFLER DPF EXHAUST FILTER

R1222901




PREVOST =@ PARTS

MANUAL
From P-1348 | Date:07/2024 |PAGE:22058307
MUFFLER DPF EXHAUST FILTER
Item# |Part Description QTY |Notes
1 N.S.S. MODULE 1 1
2 22342601 MODULE 1
3 N.S.S. . PARTICULATE FILTER 1 1
4 21048521 V-CLAMP 2
5 N.S.S. GASKET 2 1
6 N.S.S. MODULE 1 1
7 22776216 KIT 1
8 85124654 KIT 1
1) NOT SOLD SEPARATELY




PARTS
MANUAL

FPFREVOST

|PAGE:041139

|Date:07/2024

KIT, REPLACEMENT SHUTTER OF DIFFUSOR

From P-1348




PrFREVOST

H2 &

PARTS

MANUAL
From P-1348 | Date:07/2024 |PAGE:041139
KIT, REPLACEMENT SHUTTER OF DIFFUSOR
Item# |Part Description QTY |Notes
1 041137 PIVOT, LATERAL, ASSY 1
2 041134 PIVOT, LATERAL, ASSY 1
3 502860 NUT HEX STO M6-1.0 N500 1
4 041130 SHUTTER ASSY 1




FPFREVOST

g~ PARTS
= %
H== MANUAL

From K-0295

Date:07/2024

|PAGE:VIP-0405-12

7TH INJECTOR / "AHI" /| EXHAUST VOLVO D13




PrFREVOST

HZEE

PARTS
MANUAL

From K-0295 | Date:07/2024 |PAGE:VIP-0405-12
7TH INJECTOR / "AHI" / EXHAUST VOLVO D13
Item# |Part Description QTY |Notes
Call order desk VALVE ASSY RV-3 W/SUPPORT 1 P
Call order desk VALVE ASSY RV-3 W/SUPPORT 1 P WO
1 010043 SUPPORT FUEL LINE 1
2 21243502 VALVE PRESSURE REDUCER RV-3 / K028993 1
3 5001923 SCREW CAP HEX M6-1.0x45 SS BK 2
4 5001857 NUT HEXF M6-1.0 N500 2
NS 680098 THREAD SEALANT LOCTITE #567 / WHITE / 250ml AR
5 500321 WASHER BEL SPR .331x.827x.098 N500 3
6 5001643 SCREW CAP HEXF M8-1.25x25 G8.8 G500 3
NS 5001931 NUT HEXF NYRT M8-1.25 G8.8 N500 1
7 502848 SCREW TC CAP HEXF 1/4-20x3/4 N500 1
8 952627 CLAMP /1/2" 1.D. 1
9 504488 RIVET MGLP PRDG 3/16x17/64 SS 1
10 504013 TIE MOUNT / 1/4" X 1/4" 1.D. 1
1 642127 MALE ELBOW 90° SWIVEL DUAL PORT / PUSH-IN / #4x#4x1/8NPT-M BR 1 W
1 641371 MALE ELBOW 90° NON-SWIVEL / PUSH-IN FITTING / #4x1/4ANPT-M BR 1 WO
12 641332 MALE CONNECTOR / PUSH-IN FITTING / #4x1/4ANPT-M BR 1
13 501312 BUSHING REDUCER / PIPE FITTING / 1/4NTP-Mx1/8NPT-F BR 1
14 Call order desk AIR REGULATOR TRANS. ALLISON / 1 PwW
15 641472 . AIR PRESSURE REGULATOR 1/4" NPT / COPPER 1
16 500734 . NUT HEX JAM 3/4-16 Z050 1
17 641371 . MALE ELBOW 90° NON-SWIVEL / PUSH-IN FITTING / #4x1/4ANPT-M BR 1
18 501331 . STREET ELBOW 90° / PIPE FITTING / 1/8NPT-Mx1/8NPT-F BR 1
19 640488 . VALVE, AIR FILL 1/8" NPT 1
.NS 650164 .. CAP VALVE / CHROME 1
20 501332 . STREET ELBOW 90° / PIPE FITTING / 1/4NPT-Mx1/4NPT-F BR 1
NS 680098 . THREAD SEALANT LOCTITE #567 / WHITE / 250ml AR
21 501695 . MALE ELBOW 90° / JIC 37° FITTING / #6JIC-Mx1/4NPT-M STL 1
22 143278 . SUPPORT VALVE 1
23 5001815 . SCREW CAP HEXF M6-1.0x30 G 8.8 N500 1
24 5001932 . NUT HEXF NYRT M6-1.0 G8.8 N500 AR
25 070063 HOSE ASSY TEFLON #6 285MM AR W
NS 507664 CABLE TIE / 3/16" 11" / DOUBLE LOOP HEAD 1
26 504750 CABLE TIE / 1/2" x 15" /| CHRISTMAS TREE AR
27 503402 TUBE, NYLON 1/4 O.D./BLACK S.L. AR
50 Refer To Volvo SEE IMPACT OR CALL ORDER DESK 1 \Y
W) WITH RETARDER ONLY
WO) WITHOUT RETARDER
P) CALL ORDER DESK FOR SPECIFIC APPLICATION (V.I.N.)




T 3
PREVOST H 32 MANUAL
From K-0295 | Date:07/2024 |PAGE:VIP-0405-12
7TH INJECTOR / "AHI" | EXHAUST VOLVO D13
Item# |Part Description QTY |Notes

V) SEE IMPACT OR CALL ORDER DESK







PARTS
MANUAL

FPFREVOST

|PAGE:VIP-0410-00

|Date:07/2024
UREA RESERVOIR ASSY

From K-0295




PARTS
MANUAL

HE@&

|PAGE:VIP-0410-00

FPFREVOST

|Date:07/2024
UREA RESERVOIR ASSY

From K-0295

LARGE A/C SYSTEM




PARTS
MANUAL

HE@&

|PAGE:VIP-0410-00

FPFREVOST

|Date:07/2024
UREA RESERVOIR ASSY

From K-0295

SMALL A/C SYSTEM




PREVOST =@ PARTS

MANUAL

From K-0295 | Date:07/2024 |PAGE:VIP-0410-00

UREA RESERVOIR ASSY
Item# |Part Description QTY |Notes
1B 21967924 RESERVOIR UREA 60Liters To L-0874 1
1B 540010 RESERVOIR UREA 60Liters From L-0875 To P-1268 1
1B 24176948 RESERVOIR UREA From P-1271 1
1C 22997058 HEATER AND SENSOR To N-1177 1
.NS 22406383 . FILTERKIT To N-1177 1
1C 23635292 HEATER AND SENSOR From N-1178 To P-1268 1
.NS 22406383 . FILTER KIT From N-1178 To P-1268 1
1C 24076036 HEATER AND SENSOR From P-1271 1
1D 992091 HOSE CLAMP / 80MM/100MM To N-1240 1
1D 504145 HOSE CLAMP / 80-100MM C.T. From N-1241 1
NS 685328 UREA 2 GALLONS US AR
NS 685329 UREA 55 GALLONS US AR
NS 680753 UREA 1250 LITER SQ AR
2 041158 SUPPORT UPPER BACKWARD 1
3B 22449432 UNIT CONTROL "ACM" To K-0604 1
3B 23252913 UNIT CONTROL "ACM" From K-0605 1
4 040901 HOSE HEATER ASSY "H" STYLE 1
.NS 540089 . CONNECTOR CLIP - 3/8" 3
.NS N8902118 . CONNECTOR CLIP - 5/16" 1
5 20805109 QUICK CONECTOR 10MM 2
6 992081 HOSE CLAMP / 12MM/22MM 8
7 503821 HOSE SILICONE 4 PLY / NOMEX-ARAMID 3/8" x 144" AR
NS 504671 GROMMET / .687x1.000x.125x.437x1.312 2 S
7 040935 CLOSING PLATE AROUND 3 HOSES 130MM x 98MM SS 1 S
NS 502868 SCREW TC TR PH #10-16x1/2 N500 2 S
8 041087 SUPPORT PUMP & UNIT CONTROL To P-1268 1
8 040098 SUPPORT PUMP & UNIT CONTROL From P-1271 1
9 21314741 SOLENOID VALVE 1
10 041122 HOSE HEATED ASSY 9400MM 1
.NS N8902118 . CONNECTOR CLIP - 5/16" 2
NS 506205 PIPE INSULATING / 5/8" I.D. X 1/2" TH. X 72 / SPLIT ADHESIVE AR
NS 957022 TAPE ELASTOMERIC 1/8" X 2" X 30" AR
NS 509490 ATTACHMENT DOUBLE USE WITH CABLE TIE 2
NS 500266 SCREW TC CAP HEX 1/4-20x1 N500 2
NS 504016 CABLE TIE / 5/16" X 14"1/2 AR
NS 507664 CABLE TIE / 3/16" 11"/ DOUBLE LOOP HEAD AR
NS 504013 TIE MOUNT / 1/4" X 1/4" 1.D. 4
NS 502868 SCREW TC TR PH #10-16x1/2 N500 3
NS 504379 RIVET POP DOME OE 3/16x1/4 SS 1
NS 504768 CABLE TIE / 3/16" 14.7" / DOUBLE LOOP HEAD AR
NS 504751 ROTATIF SPACER DOUBLE / SMALL 1
NS 504750 CABLE TIE / 1/2" x 15" /| CHRISTMAS TREE AR




PrFREVOST

HZEE

PARTS

MANUAL

From K-0295 | Date:07/2024 |PAGE:VIP-0410-00

UREA RESERVOIR ASSY
Item# |Part Description QTY |Notes
NS 504637 CABLE TIE / 3/16" x 13" AR
NS 504622 GROMMET / 1.500x1.750x.062x.437%x2.125 1
NS 504579 GROMMET / .750x1.625x.125x.437x2.000 1
NS 684517 ADHESIVE SIMSON #ISR 70-03 / GREY / 310ml CARTRIDGE AR
1 21576178 PUMP ASSY UREA TB-129684310-1 To N-1190 1
1 23753841 PUMP ASSY UREA From N-1191 To R-1909 1
1 24169188 PUMP UNIT UREA DOSING SYSTEM From R-1910 1
12 040895 SUPPORT RESERVOIR UREA 1
13 5001729 SCREW CAP HEXF M10-1.5x16 G8.8 N500 10
14 5001186 SCREW CAP HEX M8-1.25x90 SS BK 3
15 20805110 QUICK CONNECTOR 90° 10MM 2
16 500321 WASHER BEL SPR .331x.827x.098 N500 3
17 040893 SUPPORT WATER VALVE 1
18 040944 SUPPORT HOSE UREA To P-1268 1
18 040099 SUPPORT HOSE UREA From P-1271 1
21 0610590 WIRING HARNESS / UREA SYSTEM From P-1271 1
21B 060725 WIRING HARNESS / UREA SYSTEM To K-0604 1
21B 0610019 WIRING HARNESS / UREA SYSTEM From K-0605 To L-1054 1
21B 0611008 WIRING HARNESS / UREA SYSTEM From L-1055 To P-1268 1
22B 040974 PLATE / ATTACHMENT CABLE 1
23 5001780 SCREW CAP HEXF M8-1.25x16 G8.8 N500 1
24 504637 CABLE TIE / 3/16" x 13" AR
26 5001648 SCREW CAP HEXS M6-1.0x18 SS BK To N-1269 4
27 564542 TREE MOUNT CLIP FOR PED CONNECTOR 1
30 040838 ADAPTOR FILLER HOSE & VENT 1
NS 040968 FILTER / UREA 1
30 680066 ADHESIVE / ADBOND #5014 / 23.6ML BOTTLE AR
32 503772 HOSE (GREEN STRIPE) 1/2" I.D. x 50' AR
34 5001730 SCREW CAP HEXF M6-1.0x16 G10.9 N500 4
34A 502638 WASHER FL .312x.734x.065 N500 1
35 21148722 CAP FILLER UREA 1
35 21148725 CAP FILLER UREA / WITH LOCK 1
36 540083 RING FILLER NECK 1
37 504022 HOSE CLAMP / 3/4"-1"3/4 SS /| HS-20 2
38 504019 HOSE CLAMP / 9/16"-1"1/16 SS / HS-10 2
39A 500847 NUT HEX M10-1.5 N500 3
39B 5001834 WASHER BEL SPR 10.5X23X2.5 N500 3
40A 502851 NUT HEX M8-1.25 N500 5
40B 500321 WASHER BEL SPR .331x.827x.098 N500 5
42 540084 GASKET, UREA TANK To K-0424 1
42 040057 GASKET, UREA TANK From K-0425 1
43C 030036 DECAL "DEF ONLY" 1




PrFREVOST

HZEE

PARTS

MANUAL
From K-0295 | Date:07/2024 |PAGE:VIP-0410-00
UREA RESERVOIR ASSY
Item# |Part Description QTY |Notes
43D 21467930 DECAL, UREA FILLING 1 S
44 82269261 FILTER 1
45 8631155 CABLE TIE / 4.6MM x 200 / CHRISMAS TREE AR
45A 509490 ATTACHMENT DOUBLE USE WITH CABLE TIE 1
45B 500266 SCREW TC CAP HEX 1/4-20x1 N500 1
46 5011292 MALE ELBOW 90° / HOSE BARB FITTING / #8x3/8NPT-M POLY 2
NS 680110 SEALANT TAPE / TEFLON / 1/2" AR
47 504026 HOSE CLAMP / 2"13/16-3"3/4 SS / HS-52 1
48 501099 MALE ELBOW 90° / HOSE BARB FITTING / #3x1/8NPT-M NYL From K-0425 1
49A 040964 TANK, VENT UREA To K-0424 1
49A 040964 TANK, VENT UREA To K-0424 1
49A 040075 TANK, VENT UREA From K-0425 1
49B 040964 TANK, VENT UREA To K-0424 1
49B 040964 TANK, VENT UREA To K-0424 1
49B 040076 TANK, VENT UREA From K-0425 1 S
50 374590 SUPPORT, UREA VENT TANK 1
50 040973 SUPPORT, UREA VENT TANK 1 S
NS 509815 TIE MOUNT / ATTACHMENT W/TREE MOUNT 1
NS 504637 CABLE TIE / 3/16" x 13" 1
55 041014 FILLER NECK ASSY 1
56 506268 TAPE RUB ADH1 URE 3/8" x 1/2" x 25' /| GREY 1820 AR
60 VIP-0310-10 FUEL FILLING CAP
60 VIP-1865-22 EVAPORATOR & CONDENSOR WALL INSTALLATION
61 503811 HOSE / EPDM 1 PLY 1 1/4 1.D. AR
62 040989 BRACKET HOSE 1
63 040013 SUPPORT HOSE 1
63 509491 CABLE TIE / 13MM x 383MM 3
64 502568 SCREW MA PAN PH M6-1.0x20 EMN 2
65 504385 CUFF END BELLOW /1 1/2"1.D.x 2 1/2" x 4" 2
66 504637 CABLE TIE / 3/16" x 13" AR
67 507664 CABLE TIE / 3/16" 11" / DOUBLE LOOP HEAD AR
100 8631155 CABLE TIE / 4.6MM x 200 / CHRISMAS TREE AR
101 564108 SELF MOUNTING STUD // DEUTSCH 1011-310-0205 2
A) AVIALABLE END OF DECEMBER 2010
S) WITH SMALL A/C SYSTEM




PARTS
MANUAL

FPFREVOST

|PAGE:21967924

|Date:07/2024
RESERVOIR UREA 60Liters

To L-0874




PREVOST HI2&

MANUAL
To L-0874 | Date:07/2024 |PAGE:21967924
RESERVOIR UREA 60Liters

Item# |Part Description QTY |Notes
RESERVOIR UREA 1
1 82269261 . FILTER 1
2 982724 . GASKET M16x6 1
20562668 . DRAIN PLUG 1




PARTS
MANUAL

FPFREVOST

|PAGE:540010

|Date:07/2024

RESERVOIR UREA 60Liters

From L-0875 To P-1268




PARTS

TV = W
PREVOST H3= MANUAL
From L-0875 To P-1268 Date:07/2024 |PAGE:540010
RESERVOIR UREA 60Liters
Item# |Part Description QTY |Notes
RESERVOIR UREA
1 82269261 . FILTER

2

982724

. GASKET M16x6

alal-a] -

20562668

. DRAIN PLUG




PARTS
MANUAL

FPFREVOST

|PAGE:24176948

|Date:07/2024
RESERVOIR UREA

From P-1271




PARTS

TV = W
PREVOST —H 32 MANUAL
From P-1271 | Date:07/2024 |PAGE:24176948
RESERVOIR UREA
Item# |Part Description QTY |Notes
RESERVOIR UREA
1 82269261 . FILTER

2

982724

. GASKET M16x6

20562668

. DRAIN PLUG

alal-a] -




FPrREVOST

To N-1190 |

Date:07/2024

|PAGE:21576178

PUMP ASSY UREA TB-129684310-1

R1058566




PREVOST =@ PARTS

MANUAL
To N-1190 | Date:07/2024 |PAGE:21576178
PUMP ASSY UREA TB-129684310-1
Item# |Part Description QTY |Notes
1 21376749 CONNECTOR / HEATER 2
2 21376721 CONNECTOR / INLET 1
3 21954674 . STRAINER 1
4 21376707 FILTER CAP 1
5 21376772 CAP PLUG 1
6 21376746 CONNECTEUR / BACKFLOW 1
7 21376731 CONNECTEUR / OUTLET 1
8 21516229 FILTER 1
9 21378032 COVER 1




FPrREVOST

45 MANUAL

To N-1190

Date:07/2024

|PAGE:21376772

CAP PLUG

R1322245




¥ - ‘ PARTS
PrFREVOST HA:LBS' MANUAL

To N-1190 | Date:07/2024 |PAGE:21376772
CAP PLUG

Item# |Part Description QTY |Notes
1 N.S.S. COOLANT 1 1

2 N.S.S. INLET 1 1

3 N.S.S. BACKFLOW 1 1

4 N.S.S. OUTLET 1 1

5 N.S.S. ELECTRICAL 1 1

1) NOT SOLD SEPARATELY




om PARTS
PREVOST H2EE MANUAL

From N-1191 To R-1909 | Date:07/2024 |PAGE:23753841

PUMP ASSY UREA

R1058566




_ @m PARTS
1 —
PREVOST H32E MANUAL

From N-1191 To R-1909 | Date:07/2024 |PAGE:23753841
PUMP ASSY UREA

Item# |Part Description QTY |Notes
1 21376749 CONNECTOR / HEATER 2
2 21376721 CONNECTOR / INLET 1
3 21954674 . STRAINER 1
4 21376707 FILTER CAP 1
5 21376772 CAP PLUG 1
6 21376746 CONNECTEUR / BACKFLOW 1
7 21376731 CONNECTEUR / OUTLET 1
8 23381562 FILTER 1
9 21378032 COVER 1




FPrFREVOST

HZEE

PARTS

MANUAL
From R-1910 | Date:07/2024 |PAGE:24169188
PUMP UNIT UREA DOSING SYSTEM
A C D
5
1 6




PrFREVOST

H= &

PARTS

MANUAL
From R-1910 | Date:07/2024 |PAGE:24169188
PUMP UNIT UREA DOSING SYSTEM
Item# |Part Description QTY |Notes
1 21376749 CONNECTOR / HEATER 1
2 21376721 CONNECTOR / INLET 1
3 21376731 CONNECTEUR / OUTLET 1
4 24472550 FILTER CAP, UREA DOSING SYSTEM 1
5 21376772 CAP PLUG 1
6 24204464 CONNECTOR, UREA DOSING SYSTEM BACKFLOW 1




. PARTS
=
PREVOST HE®& yanuad
From K-0295 | |Date:07/2024 [viP-05

COOLING




. PARTS
=
PREVOST HE®& yanuad
From K-0295 | |Date:07/2024 [viP-05

COOLING




. PARTS
=
PREVOST HE®& yanuad
From K-0295 | |Date:07/2024 [viP-05

COOLING




. PARTS
=
PREVOST HE®& yanuad
From K-0295 | |Date:07/2024 [viP-05

COOLING




. PARTS
=
PREVOST HE®& yanuad
From K-0295 | |Date:07/2024 [viP-05

COOLING




. PARTS
=
PREVOST HE®& yanuad
From K-0295 | |Date:07/2024 [viP-05

COOLING




_ @m PARTS
1 —
PREVOST H32E MANUAL

From K-0295 | |Date:07/2024 [viP-05
COOLING
Item#|Part Description QTY [Notes
5 VIP-0500-02 COOLANT PIPING WITH VOLVO D13 From K-0295
10 VIP-0505-01 RADIATOR ASSY From K-0295
15 VIP-0510-03 SURGE TANK From K-0295 To L-0973
15 VIP-0510-04 SURGE TANK From L-0974
20 VIP-0510-10 RECOVERY TANK From L-0974
30 VIP-0520-02 ELECTRICAL FANS - INSTALLATION From K-0295
40 VIP-0530-03 COOLANT FILTER - INSTALLATION WITH VOLVO D13 From K-0295







_gm PARTS
PREVOST HE AL

From K-0295 | |Date:07/2024 |PAGE:VIP-0500-02

COOLANT PIPING WITH VOLVO D13




FPFREVOST

From K-0295

| |Date:07/2024

|PAGE:VIP-0500-02

COOLANT PIPING WITH VOLVO D13

WITH ALISON TRANSMISSION




PREVOST =@ PARTS

MANUAL
From K-0295 | Date:07/2024 |PAGE:VIP-0500-02
COOLANT PIPING WITH VOLVO D13
Item# |Part Description QTY |Notes
1 053617 HOSE SILICONE / NOMEX 2 1/2" 1.D. 105MM 2
.NS 503786 . HOSE SILICONE 4 PLY / NOMEX-ARAMID 2 1/2" 1.D. x 6' 1
2 050048 WATER PIPE OUTLET RADIATOR To P-1452 1
2 050587 WATER PIPE OUTLET RADIATOR From P-1453 1
2 050388 WATER PIPE OUTLET RADIATOR SS304 To P-1452 1 C
2 050591 WATER PIPE OUTLET RADIATOR SS304 From P-1453 1 C
3 551013 WATER HOSE SILICON WITH HUMP 2
4 053088 WATER PIPE RADIATOR To P-1452 1
4 050584 WATER PIPE RADIATOR From P-1453 1
4 050384 WATER PIPE RADIATOR SS304 To P-1452 1 C
4 050589 WATER PIPE RADIATOR SS304 From P-1453 1
5 975675 O-RING 64.5 MM X 3MM 1
6 946671 SCREW CAP HEXF M8-1.25x30 G8.8 ZG603 2
7 050046 WATER PIPE INLET RADIATOR 1
7 050401 WATER PIPE INLET RADIATOR SS304 1 C
8 050047 WATER PIPE INLET RADIATOR 1
8 050399 WATER PIPE INLET RADIATOR SS304 1 C
9 992089 HOSE CLAMP / 60MM/80MM AR
10 1675641 NIPPLE / QUICK DISCONNECT "VOLVO"/ 1/2NPT-M 1
.NS V476279 . DUST CAP / QUICK DISCONNECT "VOLVO" / 1
.NS 507666 . DUST CAP / QUICK DISCONNECT "VOLVO" / 1
NS 680098 THREAD SEALANT LOCTITE #567 / WHITE / 250ml AR
1" 507666 DUST CAP / QUICK DISCONNECT "VOLVQO"/ 1
15 050117 PIPE HOLDER To L-0973 1
15 050435 PIPE HOLDER From L-0974 1
16 505535 UBOLT 2 1/2"1.D. SS 2
17 500119 SCREW CAP HEX M8X1.25X20 BK 3
18 5001868 WASHER BEL SPR 8.4x18x2 SS 3
21 050107 WATER PIPE MOTOR /W/ALLISON TRANSMISSION 1 A
21 050481 WATER PIPE MOTOR /W/ALLISON TRANSMISSION SS304 1 AC
22 070039 HOSE SILICONE 4PLY / NOMEX-ARAMID 2 3/8" x 100MM 1 A
.NS 503785 . HOSE SILICONE 4PLY / NOMEX-ARAMID 2 3/8" .D. x 6' AR A
31 069356 DECAL "DO NOT POWER WASH ALTERNATORS" ENGLISH To L-1014 1
31 0610176 DECAL "DO NOT POWER WASH ALTERNATORS" ENGLISH From L-1015 1
31 0610181 DECAL "DO NOT POWER WASH ALTERNATORS" ENGLISH / FRANCAIS From L-1015 1
50 VIP-0505-01 RADIATOR ASSY 1
A) WITH ALISON TRANSMISSION
C) SPECIAL OPTION SS04







PARTS
MANUAL

HE@&

|PAGE:VIP-0505-01

FPFREVOST

|Date:07/2024
RADIATOR ASSY

From K-0295




PREVOST =@ PARTS

MANUAL

From K-0295 | Date:07/2024 |PAGE:VIP-0505-01

RADIATOR ASSY
Item# |Part Description QTY |Notes
1 550994 RADIATOR & AIR COOLER To K-0279 1
1 501063 . MALE ELBOW 45° / SAE 45° FITTING / #4FL-Mx1/4NPT-M BR To K-0279 1
1 550048 RADIATOR & AIR COOLER From K-0280 To L-1009 1
1 550081 RADIATOR & AIR COOLER From L-1010 To M-1137 1
1 550091 RADIATOR & AIR COOLER From M-1138 1
1 501027 . MALE CONNECTOR / SAE 45° FITTING / #4FL-Mx1/4NPT-M BR From K-0280 1
2 261618 FLOOR PLATE FOR RADIATOR 1
3 5060103 RUBBER SEAL 6.56FT LONG 6.56 ft To L-0928 1
3 509042 RUBBER SEAL 51.38"+0-0.25 From L-0929 1
5 5001987 SCREW CAP HEX M12-1.75x75 SS BK 4
6 5001877 WASHER BEL SPR .512x1.000x.073 SS 4
7 551010 VIBRATION ISOLATOR TOW PIECES 4
8 052765 WASHER FL 12.5MMx52MMx3MM 4
NS 680064 OIL ANTICOROSIVE GREY (TECTYL) (20 LITERS) AR
9 5001988 NUT HEX NYRT M12-1.75 SS BK 4
10 5001979 SCREW CAP HEX M12-1.75x25 SS BK 4
1" 5001877 WASHER BEL SPR .512x1.000x.073 SS 4
15 053102 CORNER BRACKET 2
16 053110 RUBBER SPACER 1
17 053105 VIBRATION ABSORBER RUBBER PLATE 2
18 502836 SCREW CAP HEX M8-1.25x35 G8.8 N500 2
19 500462 WASHER FL .343x1.500x.083 SS 4
20 032540 SPACER 1/2" 0.D.X 12MM SS 6
21 5001983 NUT HEX NYRT M8-1.25 SS SS BK 2
22 500119 SCREW CAP HEX M8X1.25X20 BK 6
23 5001868 WASHER BEL SPR 8.4x18x2 SS 6
24 053081 GUIDE FOR FAN'S DOOR 1
26 069279 RADIATOR GROUND HARNESS 1
NS 509815 TIE MOUNT / ATTACHMENT W/TREE MOUNT 1
NS 504637 CABLE TIE / 3/16" x 13" 1
27 5001565 SCREW CAP HEX 1/2-13x1 G5 N500 1
NS 684013 RUBBER PROTECTOR / COLOR GUARD 14.50z AR
28 5001534 WASHER LO SPT .509x.873x.125 SS 2
29 500958 WASHER FL .531x1.062x.095 SS 2
31 260072 DEFLECTOR FLOOR RADIATOR 1
32 500119 SCREW CAP HEX M8X1.25X20 BK 5
33 5001868 WASHER BEL SPR 8.4x18x2 SS 5
35 050055 ACCES PANEL RADIATOR To N-1189 1
35 050567 ACCES PANEL RADIATOR ASSY From N-1190 1
35 050560 . ACCES PANEL RADIATOR From N-1190 1




PREVOST =@ PARTS

MANUAL

From K-0295 | Date:07/2024 |PAGE:VIP-0505-01

RADIATOR ASSY
Item# |Part Description QTY |Notes
35A 050561 . ACCESS DOOR From N-1190 1
35B 050564 . HINGE From N-1190 1
35C 504488 . RIVET MGLP PRDG 3/16x17/64 SS From N-1190 8
35D 313678 . RUBBER BUMPER From N-1190 2
35E 502017 . PIN HITCH CLIP .08 x 3/8 SS From N-1190 1
36 502622 SCREW CAP HEX M6-1.0x20 SS BK 3
37 5001833 WASHER BEL SPR 6.1x18x1.27 SS 3
38 210135 CAP 1
39 504488 RIVET MGLP PRDG 3/16x17/64 SS AR
NS 682175 UNDERCOATING BLACK PROTECTOR (GRAVELGUARD) 567gr To N-1261 AR
NS 685413 RUBBERRIZED UNDERCOAT (GRAVELGUARD) 560gr From N-1262 AR
41 050038 STRIP SEAL 1164MM 1
42 050059 RETAINER 1001MM 1
43 050041P STRIP SEAL ASSY 1
43 050040 . ANGULAR 1244MM 1
44 050039 . STRIP SEAL 1275MM 1
45 050042 . RETAINER 1244MM 1
46 504717 . RIVET POP DOME OE 1/8x1/4 SS 8
47 050063P STRIP SEAL ASSY 1
47 050082 . PANEL ASSY To K-0604 1
47 050241 . PANEL ASSY From K-0605 1
48 050065 . STRIP SEAL 1160MM 1
NS 050131 . STRIP SEAL 348MM 1
49 059081 . RETAINER 1001MM 1
NS 050133 . RETAINER 336MM 1
50 504717 . RIVET POP DOME OE 1/8x1/4 SS 12
51 504069 . GROMMET / .281x.375x.062x.250x.562 1
52 504013 . TIE MOUNT / 1/4" X 1/4" 1.D. AR
53 504379 . RIVET POP DOME OE 3/16x1/4 SS AR
NS 504637 .CABLE TIE/3/16" x 13" 6
NS 509490 . ATTACHMENT DOUBLE USE WITH CABLE TIE From L-0974 AR
NS 504610 . RIVET MGLP PRDG 1/4x5/8 SS From L-0974 AR







FPFREVOST

To K-0279 |

Date:07/2024

|PAGE:550994

RADIATOR & AIR COOLER




PREVOST =@ PARTS

MANUAL
To K-0279 | Date:07/2024 |PAGE:550994
RADIATOR & AIR COOLER

Item# |Part Description QTY |Notes
1 551011 RADIATOR ALUMINUM 1
2 551012 CHARGE AIR COOLER ALUMINUM 1
3 550006 FRAME, TOP 1
4 550007 FRAME, BOTTOM 1
5 550008 FRAME, LEFT 1
6 550009 FRAME, RIGHT 1
7 550014 BRACKET TOP CAC 1
8 550015 COVER PANEL TOP 1
9 550017 COVER PANEL BOTTOM 1
10 550019 ANGLE 1
11 550021 SEALING STRIP 1
12 550028 SEALING PROFIL 1
13 550029 SEALING PROFIL 2
14 550030 SEALING PROFIL 2
15 550031 SEALING PROFIL 2
16 550053 HEX HEAD SCREW SS M8 X 12 36
17 550054 HEX HEAD SCREW SS M10 X 16 4
18 550050 NUT LOCK SS/NYLON M10 4
19 550051 HEX HEAD SCREW SS M10 X 160 4
20 550032 WASHER, SHOULDER NYLON .45X.620X.75" 8
21 N87290 WASHER SS 10.5MM X 20MM X2.2MM 4
22 501063 MALE ELBOW 45° / SAE 45° FITTING / #4FL-Mx1/4NPT-M BR 1




PARTS
MANUAL

HE@&

FPFREVOST

|PAGE:550048

|Date:07/2024

RADIATOR & AIR COOLER

From K-0280 To L-1009




PREVOST =@ PARTS

MANUAL
From K-0280 To L-1009 | Date:07/2024 |PAGE:550048
RADIATOR & AIR COOLER

Item# |Part Description QTY |Notes
1 550049 RADIATOR 1
2 551012 CHARGE AIR COOLER ALUMINUM 1
3 550006 FRAME, TOP 1
4 550007 FRAME, BOTTOM 1
5 550008 FRAME, LEFT 1
6 550009 FRAME, RIGHT 1
7 550014 BRACKET TOP CAC 1
8 550015 COVER PANEL TOP 1
9 550017 COVER PANEL BOTTOM 1
10 550019 ANGLE 1
1" 550021 SEALING STRIP 1
12 550028 SEALING PROFIL 1
13 550029 SEALING PROFIL 2
14 550030 SEALING PROFIL 2
15 550031 SEALING PROFIL 2
16 550053 HEX HEAD SCREW SS M8 X 12 36
17 550054 HEX HEAD SCREW SS M10 X 16 4
18 550050 NUT LOCK SS/NYLON M10 4
19 550051 HEX HEAD SCREW SS M10 X 160 4
20 550032 WASHER, SHOULDER NYLON .45X.620X.75" 8
21 N87290 WASHER SS 10.5MM X 20MM X2.2MM 4
22 501027 MALE CONNECTOR / SAE 45° FITTING / #4FL-Mx1/4NPT-M BR 1




PARTS
MANUAL

HE@&

FPFREVOST

|PAGE:550081

|Date:07/2024

RADIATOR & AIR COOLER

From L-1010 To M-1137




PREVOST =@ PARTS

MANUAL
From L-1010 To M-1137 | Date:07/2024 |PAGE:550081
RADIATOR & AIR COOLER

Item# |Part Description QTY |Notes
1 550063 RADIATOR 1
2 550060 CHARGE AIR COOLER ALUMINUM 1
3 550006 FRAME, TOP 1
4 550007 FRAME, BOTTOM 1
5 550008 FRAME, LEFT 1
6 550009 FRAME, RIGHT 1
7 550014 BRACKET TOP CAC 1
8 550015 COVER PANEL TOP 1
9 550017 COVER PANEL BOTTOM 1
10 550019 ANGLE 1
11 550021 SEALING STRIP 1
12 550028 SEALING PROFIL 1
13 550029 SEALING PROFIL 2
14 550030 SEALING PROFIL 2
15 550031 SEALING PROFIL 2
16 550053 HEX HEAD SCREW SS M8 X 12 36
17 550054 HEX HEAD SCREW SS M10 X 16 4
18 550050 NUT LOCK SS/NYLON M10 4
19 550051 HEX HEAD SCREW SS M10 X 160 4
20 550032 WASHER, SHOULDER NYLON .45X.620X.75" 8
21 N87290 WASHER SS 10.5MM X 20MM X2.2MM 4
22 501027 MALE CONNECTOR / SAE 45° FITTING / #4FL-Mx1/4NPT-M BR 1




FPFREVOST

From M-1138 |

Date:07/2024

|PAGE:550091

RADIATOR & AIR COOLER




PREVOST =@ PARTS

MANUAL
From M-1138 | Date:07/2024 |PAGE:550091
RADIATOR & AIR COOLER
Item# |Part Description QTY |Notes
1 550084 RADIATOR 1
2 550077 CHARGE AIR COOLER ALUMINUM 1
3 550006 FRAME, TOP 1
4 550007 FRAME, BOTTOM 1
5 550008 FRAME, LEFT 1
6 550009 FRAME, RIGHT 1
7 550014 BRACKET TOP CAC 1
8 550015 COVER PANEL TOP 1
9 550017 COVER PANEL BOTTOM 1
10 550019 ANGLE 1
11 550021 SEALING STRIP 1
12 550028 SEALING PROFIL 1
13 550106 SEALING PROFIL 2
14 Call order desk SEALING PROFIL 2 P
15 550031 SEALING PROFIL 2
16 550053 HEX HEAD SCREW SS M8 X 12 36
17 550054 HEX HEAD SCREW SS M10 X 16 4
18 550050 NUT LOCK SS/NYLON M10 4
19 550051 HEX HEAD SCREW SS M10 X 160 4
20 550032 WASHER, SHOULDER NYLON .45X.620X.75" 8
21 N87290 WASHER SS 10.5MM X 20MM X2.2MM 4
22 501027 MALE CONNECTOR / SAE 45° FITTING / #4FL-Mx1/4NPT-M BR 1
P) CALL ORDER DESK FOR SPECIFIC APPLICATION (V.I.N.)




PARTS
MANUAL

FPFREVOST

03

|PAGE:VIP-0510-

|Date:07/2024

SURGE TANK

From K-0295 To L-0973

7Ty

 —) ‘F““
YVa\ 9/l
Ny,

<
<o)

<o)
—

N~
N~




PREVOST =@ PARTS

MANUAL
From K-0295 To L-0973 | Date:07/2024 |PAGE:VIP-0510-03
SURGE TANK

Item# |Part Description QTY |Notes
1 053642 SURGE TANK ALUMINIUM 1
1A 21528785 . CAP PRESSURE / OVER 13 LBS 1
2 050060 SUPPORT ASSY / SURGE TANK 1

504775 T-BOLT BAND CLAMP/ 9.69" ID 2

053597 DECAL SPEC / ANTIFREEZE / W/ "WVOLVO" ENGINE FRANCAIS / ENGLISH / SPANISH 1
5 053060 DECAL, M3 MOT COOLANT DEPRES. FR / ENG / SPANISH 1
NS 012702 DECAL "OIL SPEC" 10W/40 / ENGLISH & FRANCAIS / SPANISH 1
6 053646 FILLER NECK "COOLANT" ASS 1
6A 550047 . PRESSURE CAP, WO/SPRING 1
7 503392 HOSE SILICONE 4PLY 1 3/8" I.D. x 4' To K-0552 AR
7 503783 HOSE SILICONE 4PLY / NOMEX-ARAMID 34MM I.D. x 6' From K-0553 AR
8 992086 HOSE CLAMP / 32MM/52MM 2
8 504692 HOSE CLAMP STEPLESS SPRING SS/OETIKER / 1.5-1.8 2 C
9 069812 SENSOR PROBE "LOW LEVEL COOLANT" ASSY / 1/2" NPT 1
.NS 560058 . SENSOR PROBE "LOW LEVEL COOLANT"/ 1/2" NPT 1
NS |[563764 _ CONNECTOR / CPC SERIES 3/ PH 3C / PED 15300002 1
.NS 563763 . PIN TERMINAL / 14-12 / PED 12129497 2
.NS 561786 . CABLE SEAL / GRAY / PED 15324980 2
.NS 562387 . CONVOLUTED TUBING / SLIT / BLACK / .250" AR
NS |[562388 . SECONDARY LOCK / METRI-PACK 280 / 2C / BLUE / PED 15300014 1
10 501966 PLUG HEXS / PIPE FITTING / 1/2NPT-M STL 1
11 5011038 MALE ELBOW 90° / BEADED HOSE BARB / #12x1/2NPT-M 1
12 992084 HOSE CLAMP / 23MM/35MM 4
12 504569 HOSE CLAMP STEPLESS SPRING / HC12-20 /1" 4 c
13 503804 ELBOW SILICONE / 3/4" 1.D. / NOMEX-ARAMID 1
14 053647 TUBE PYREX 1
15 053055 DECAL / SURGE TANK LEVEL 1
16 503805 ELBOW SILICONE / 3/4" 1.D. / NOMEX-ARAMID 1
17 507605 MALE CONNECTOR / HOSE BARB FITTING / #12x1/2NPT-M BR 1
18 501312 BUSHING REDUCER / PIPE FITTING / 1/4NTP-Mx1/8NPT-F BR 1
19 501808 MALE ELBOW 45° / SAE 45° FITTING / #4FL-Mx1/8NPT-M BR 1
20 501347 FEMALE CONNECTOR SWIVEL / PUSH-LOK FITTING #4JIC-Fx#4 BR 2
21 503789 HOSE SILICONE 1 PLY / NOMEX-ARAMID 1/4" X 25' AR
22 501027 MALE CONNECTOR / SAE 45° FITTING / #4FL-Mx1/4NPT-M BR 1
23 642194 BALL VALVE 1/4 NPT M x 1/4 NPT F 1
24 501318 COUPLING / PIPE FITTING / 1/4NPT-Fx1/4ANPT-F BR 1
25 977742 CLAMP / 3/4" 1.D. 1
26 5001730 SCREW CAP HEXF M6-1.0x16 G10.9 N500 1
27 502681 NUT HEX NYRT M6-1.0 N500 G8 1
28 642196 MALE CONNECTOR / HOSE BARB FITTING / #6x1/4NPT-M BR 1
29 992081 HOSE CLAMP / 12MM/22MM AR
30 501071 UNION TEE / HOSE BARB FITTING / #6x#6x#6 BR 1




PREVOST =@ PARTS

MANUAL

From K-0295 To L-0973 | Date:07/2024 |PAGE:VIP-0510-03

SURGE TANK
Item# |Part Description QTY |Notes
31 503702 HOSE / (SAFETY STRIPE)/ 3/8" 1.D. 50'/ S.L. AR
32 509815 TIE MOUNT / ATTACHMENT W/TREE MOUNT AR
32 504637 CABLE TIE / 3/16" x 13" AR
33 501037 MALE ELBOW 90° / SAE 45° FITTING / #4FL-Mx1/4NPT-M BR 2
34 Call order desk HOSE ASSY / 1/4 x 1075MM To K-0279 1 P
34 Call order desk HOSE ASSY / 1/4 x 1145MM From K-0280 1 P
34 501347 . FEMALE CONNECTOR SWIVEL / PUSH-LOK FITTING #4JIC-Fx#4 BR 2
35 503706 . HOSE FC-332-4 #4 AR
36 992084 HOSE CLAMP / 23MM/35MM 2
36 504687 HOSE CLAMP STEPLESS SPRING SS/ OETIKER / 1.2-1.4 2 (¢}
37 503788 HOSE SILICONE 4 PLY / NOMEX-ARAMID 1" I.D. x 54" AR
38 053709 PIPE ASSY, WATER PUMP 1
39 504738 RUBBER JOINT 1
40 502862 SCREW CAP HEX M8-1.25x20 G8.8 N500 3
41 500321 WASHER BEL SPR .331x.827x.098 N500 4
42 502836 SCREW CAP HEX M8-1.25x35 G8.8 N500 2
43 5001931 NUT HEXF NYRT M8-1.25 G8.8 N500 1
44 050061 SUPPORT / WATER HOSE 1
45 952641 CLAMP P STL ZP RUB 34.9 ID 2
46 502830 SCREW CAP HEX M6-1.0x20 G8.8 N500 2
47 501800 PLUG HEXS / PIPE FITTING / 1/4NPT-M STL 1
48 501329 STREET ELBOW 45°/ PIPE FITTING / 1/4NPT-Mx1/4NPT-F BR 1 R
49 501027 MALE CONNECTOR / SAE 45° FITTING / #4FL-Mx1/4NPT-M BR 1 R
50 053594P HOSE ASSY TEFLON #4 875MM To K-0574 1 R
50 Call order desk HOSE ASSY TEFLON #4 775MM From K-0575 1 PR
NS 504637 CABLE TIE / 3/16" x 13" 2
NS 509815 TIE MOUNT / ATTACHMENT W/TREE MOUNT 2
51 501017 UNION / SAE 45° FITTING / #4FL-Mx#4FL-M BR 1 R
52 VIP-0750-04 AUTOMATIC TRANSMISSION - "WORLD" WITH VOLVO D13
53 501329 STREET ELBOW 45°/ PIPE FITTING / 1/4NPT-Mx1/4NPT-F BR 1
54 501033 MALE CONNECTOR / SAE 45° FITTING / #8FL-Mx1/4NPT-M BR 1
55 5011260 FEMALE CONNECTOR SWIVEL / PUSH-LOK FITTING / #8FL-Fx#6 BR 1
56 503821 HOSE SILICONE 4 PLY / NOMEX-ARAMID 3/8" x 144" AR
57 050089 SUPPORT,WATER HOSE 1 R
58 5001307 SCREW CAP HEXF M10-1.5x20 8.8 N500 4
59 5001834 WASHER BEL SPR 10.5X23X2.5 N500 4
60 504013 TIE MOUNT / 1/4" X 1/4" 1.D. 3
60 502868 SCREW TC TR PH #10-16x1/2 N500 1
60 504488 RIVET MGLP PRDG 3/16x17/64 SS 2
60 504016 CABLE TIE / 5/16" X 14"1/2 3
61 507664 CABLE TIE / 3/16" 11" / DOUBLE LOOP HEAD AR
62 504016 CABLE TIE / 5/16" X 14"1/2 AR




PREVOST =@ PARTS

MANUAL
From K-0295 To L-0973 | Date:07/2024 |PAGE:VIP-0510-03
SURGE TANK

Item# |Part Description QTY |Notes
63 564204 CABLE TIE / WITH EDGE CLIP / TSOREC4A 10MMx200MM 1
64 053039 HOLDING STRIP SS 24GA. 6X120MM From K-0337 1
65 VIP-0505-01 RADIATOR ASSY
70 210122 SUPPORT SURGE TANK 1
71 050085 SUPPORT, HOSE 1
72 050070 SUPPORT, HOSE To K-0456 1
72 050187 SUPPORT, HOSE From K-0457 1
75 050188 SUPPORT, HOSE From K-0457 1
76 504013 TIE MOUNT / 1/4" X 1/4" |.D. From K-0457 4
76 504379 RIVET POP DOME OE 3/16x1/4 SS From K-0457 4
76 504637 CABLE TIE / 3/16" x 13" From K-0457 4
77 5001697 SCREW CAP HEX M6-1.0x16 SS BK From K-0457 1
78 5001833 WASHER BEL SPR 6.1x18x1.27 SS From K-0457 1
NS 680098 THREAD SEALANT LOCTITE #567 / WHITE / 250ml AR

C) WITH OPTION "OETIKER" HOSE CLAMP

R) WITH "WORLD" TRANSMISSION WITH RETARDER

P) CALL ORDER DESK FOR SPECIFIC APPLICATION (V.I.N.)




PARTS
MANUAL

\/=
|PAGE:VIP-0510-04

H

|Date:07/2024
SURGE TANK

FPFREVOST

From L-0974

NRIRYES S U
WY 77 W 0

N
{ 7/
7

SN Y

PN

5 R /,,/ . //,//,
\

> ~
WA OLY W

SOW VL WY

SOMA VRN W

NN ~ YWY
S

DETAIL A"




om PARTS
=
PREVOST HE AL

From L-0974 | Date:07/2024 |PAGE:VIP-0510-04

SURGE TANK

DETAIL "A" -

e
/36
/ 10
/
22 35|
// i N
/ |
. / |

| I—SHIFT




PREVOST =@ PARTS

MANUAL

From L-0974 | Date:07/2024 |PAGE:VIP-0510-04

SURGE TANK
Item# |Part Description QTY |Notes
1 050239 SURGE TANK / ALUMINUM 1
2 504775 T-BOLT BAND CLAMP/ 9.69" ID 2
3 050240 FILLER NECK "COOLANT" ASS 1
3A 550047 PRESSURE CAP, WO/SPRING 1
4 503783 HOSE SILICONE 4PLY / NOMEX-ARAMID 34MM I.D. x 6' AR
5 992086 HOSE CLAMP / 32MM/52MM 2
6 5001307 SCREW CAP HEXF M10-1.5x20 8.8 N500
7 5001834 WASHER BEL SPR 10.5X23X2.5 N500
8 050060 SUPPORT ASSY / SURGE TANK 1
9 503788 HOSE SILICONE 4 PLY / NOMEX-ARAMID 1" I.D. x 54" AR
10 992084 HOSE CLAMP / 23MM/35MM AR
1 053709 PIPE ASSY, WATER PUMP 1
12 504738 RUBBER JOINT 1
13 502862 SCREW CAP HEX M8-1.25x20 G8.8 N500 1
14 500321 WASHER BEL SPR .331x.827x.098 N500 1
15 050061 SUPPORT / WATER HOSE 1
16 504750 CABLE TIE / 1/2" x 15" /| CHRISTMAS TREE AR
17 952641 CLAMP P STL ZP RUB 34.9 1D 2
18 502830 SCREW CAP HEX M6-1.0x20 G8.8 N500 2
19 069812 SENSOR PROBE "LOW LEVEL COOLANT" ASSY / 1/2" NPT 1
.NS 560058 . SENSOR PROBE "LOW LEVEL COOLANT"/ 1/2" NPT 1
.NS 563764 . CONNECTOR / CPC SERIES 3/ PH 3C / PED 15300002 1
.NS 563763 . PIN TERMINAL / 14-12 / PED 12129497 2
.NS 561786 . CABLE SEAL / GRAY / PED 15324980 2
.NS 562387 . CONVOLUTED TUBING / SLIT / BLACK / .250" AR
.NS 562388 . SECONDARY LOCK / METRI-PACK 280/ 2C / BLUE / PED 15300014 1
20 040063 ATTACHMENT DPF VOLVO 1
21 501088 MALE ELBOW 90° / HOSE BARB FITTING / #6x1/4ANPT-M BR 1
22 992081 HOSE CLAMP / 12MM/22MM 1
23 503702 HOSE / (SAFETY STRIPE) / 3/8"1.D. 50"/ S.L. AR
24 504671 GROMMET / .687x1.000x.125x.437x1.312 2
25 509815 TIE MOUNT / ATTACHMENT W/TREE MOUNT AR
26 050340 ANKLE ASSY 1
27 501711 BULKHEAD COUPLING / PIPE FITTING / 1/4NPT-Fx1/4NPT-Fx1 1/2 BR 1
28 500858 WASHER LO INT .769x1.245x.055 Z050 1
29 641936 BALL VALVE 1/4 NPT M x 1/4 NPT F 1
30 501894 MALE BRANCHE TEE / PIPE FITTING / 1/4NPT-Fx1/4NPT-Fx1/4NPT-M BR 1
31 501329 STREET ELBOW 45°/ PIPE FITTING / 1/4NPT-Mx1/4NPT-F BR 2
32 642196 MALE CONNECTOR / HOSE BARB FITTING / #6x1/4NPT-M BR 2
33 501037 MALE ELBOW 90° / SAE 45° FITTING / #4FL-Mx1/4NPT-M BR 1
34 501347 FEMALE CONNECTOR SWIVEL / PUSH-LOK FITTING #4JIC-Fx#4 BR 2
35 503706 HOSE FC-332-4 #4 AR




PREVOST =@ PARTS

MANUAL
From L-0974 | Date:07/2024 |PAGE:VIP-0510-04
SURGE TANK

Item# |Part Description QTY |Notes
36 5011038 MALE ELBOW 90° / BEADED HOSE BARB / #12x1/2NPT-M 1
37 503804 ELBOW SILICONE / 3/4" 1.D. / NOMEX-ARAMID 1
38 053647 TUBE PYREX 1
39 053039 HOLDING STRIP SS 24GA. 6X120MM 1
40 503805 ELBOW SILICONE / 3/4" 1.D. /| NOMEX-ARAMID 1
41 507605 MALE CONNECTOR / HOSE BARB FITTING / #12x1/2NPT-M BR 1
42 5011260 FEMALE CONNECTOR SWIVEL / PUSH-LOK FITTING / #8FL-Fx#6 BR 1
43 503821 HOSE SILICONE 4 PLY / NOMEX-ARAMID 3/8" x 144" AR
45 504013 TIE MOUNT / 1/4" X 1/4" 1.D. AR
NS 504488 RIVET MGLP PRDG 3/16x17/64 SS AR
46 504016 CABLE TIE / 5/16" X 14"1/2 AR
47 501800 PLUG HEXS / PIPE FITTING / 1/4NPT-M STL 1 A
50 050147 DECAL "CAUTION NEVER OPEN..." ENGLISH / FRANCAIS To L-1014 1
50 050462 DECAL "CAUTION NEVER OPEN..." ENGLISH / FRANCAIS From L-1015 To R-1909 1
50 050138 DECAL "CAUTION NEVER OPEN..." ENGLISH To L-1014 1
50 050463 DECAL "CAUTION NEVER OPEN..." ENGLISH From L-1015 To R-1909 1
50 050617 DECAL, COOLANT VOLVO VCS-2B "CAUTION NEVER OPEN..." ENGLISH / FRANCAIS / ESPANOL From R-1910 1
51 050158 DECAL "OPERATIONAL MODE" ENGLISH / FRANCAIS 1
51 050465 DECAL "OPERATIONAL MODE" ENGLISH / FRANCAIS From L-1015 1
51 050163 DECAL "OPERATIONAL MODE" ENGLISH To L-1014 1
51 050466 DECAL "OPERATIONAL MODE" ENGLISH From L-1015 1
52 050333 DECAL "COOLANT" / ENGLISH & FRANCAIS To R-1909 1
52 050335 DECAL COOLANT" / ENGLISH To R-1909 1
52 050628 DECAL, COOLANT VOLVO VCS-2B (ENGLISH-FRANCAIS-ESPANOL) From R-1910 1
60 501027 MALE CONNECTOR / SAE 45° FITTING / #4FL-Mx1/4NPT-M BR 1 R
61 Call order desk HOSE ASSY TEFLON #4 775MM 1 PR
62 Call order desk HOSE ASSY TEFLON #4 1905MM 1 PR
63 501017 UNION / SAE 45° FITTING / #4FL-Mx#4FL-M BR 1 R
64 050186 CABLE SUPPORT 1 R
NS 504013 TIE MOUNT / 1/4" X 1/4" 1.D. AR R
NS 504637 CABLE TIE / 3/16" x 13" AR R
64 504379 RIVET POP DOME OE 3/16x1/4 SS AR R
65 5001697 SCREW CAP HEX M6-1.0x16 SS BK 1 R
75 VIP-0505-01 RADIATOR ASSY
80 VIP-0510-10 RECOVERY TANK

A) WITH "WORLD" TRANSMISSION WITHOUT RETARDER

R) WITH "WORLD" TRANSMISSION WITH RETARDER

P) CALL ORDER DESK FOR SPECIFIC APPLICATION (V.I.N.)




PARTS
MANUAL

FPFREVOST

|PAGE:VIP-0510-10

|Date:07/2024
RECOVERY TANK

From L-0974

7

W/ W o DN / s N
720 W I N S
/7 S X LN W
A VAANREN Y

N\ IRy IR Ny / 27/ SOMN, N W
N A NS K RV 7 i NN N AT
AP 720 W B N A , RNV AN N
/; ) " N \ ; , ) /,/ /
Wl N J
//4// //, / Y
\ A\ /, \ / ///

4

LN

Wil

bk




PARTS
MANUAL

HE@&

|PAGE:VIP-0510-10

FPFREVOST

|Date:07/2024
RECOVERY TANK

From L-0974

<
=
<C
=
Ll
]




PREVOST =@ PARTS

MANUAL

From L-0974 | Date:07/2024 |PAGE:VIP-0510-10

RECOVERY TANK
Item# |Part Description QTY |Notes
1 050189 RECOVERY TANK To R-1928 1
1 050615 RECOVERY TANK From R-1929 1
2 5041100 CAP NON VENTED 1
3 503789 HOSE SILICONE 1 PLY / NOMEX-ARAMID 1/4" X 25' AR
4 504421 GROMMET / .625x.875x.187x.437x1.125 1
5 21283796 SPRING HOSE CLAMP 1/4" 1
6 501089 MALE ELBOW 90° / HOSE BARB FITTING / #4x1/4ANPT-M BR 1
7 504116 RUBBER TIE DOWN W/HOOK / 25" 2
8 050112 BRACKET, RECOVERY TANK 1
9 502570 WASHER LO SPT 6.1x11.8x1.6 SS 2
10 502817 SCREW MA PAN PH M6-1.0x16 N500 2
1 069812 SENSOR PROBE "LOW LEVEL COOLANT" ASSY / 1/2" NPT 1
.NS 560058 . SENSOR PROBE "LOW LEVEL COOLANT"/ 1/2" NPT 1
.NS 563764 . CONNECTOR / CPC SERIES 3/ PH 3C / PED 15300002 1
.NS 563763 . PIN TERMINAL / 14-12 / PED 12129497 2
.NS 561786 . CABLE SEAL / GRAY / PED 15324980 2
.NS 562387 . CONVOLUTED TUBING / SLIT / BLACK / .250" AR
.NS 562388 . SECONDARY LOCK / METRI-PACK 280/ 2C / BLUE / PED 15300014 1
12 504637 CABLE TIE / 3/16" x 13" AR
50 VIP-0510-04 SURGE TANK







PARTS
MANUAL

HE@&

|PAGE:VIP-0520-02

FPFREVOST

|Date:07/2024

ELECTRICAL FANS - INSTALLATION

From K-0295

DETAIL "A"




PARTS
MANUAL

HE@&

|PAGE:VIP-0520-02

FPFREVOST

|Date:07/2024

ELECTRICAL FANS - INSTALLATION

From K-0295

DETAIL "A"

”BH

DETAIL




PREVOST =@ PARTS

MANUAL
From K-0295 | Date:07/2024 |PAGE:VIP-0520-02
ELECTRICAL FANS - INSTALLATION

Item# |Part Description QTY |Notes
1 053075 DOOR / FANS HOLDER FOR RADIATOR & CAC (WELDED) 1
2 506303 RUBBER SEAL EXTRUSION AR
5 565191 ELECTRIC FAN FOR RADIATOR & CAC To M-1138 8
.NS 568092 . CONNECTOR / PH 4C / YAZAKI 7282-8497-90 To M-1138 1
.NS 560009 . CONNECTOR CLIP / HELLERMAN TYTON 155-30702 To M-1138 1
5 564312 ELECTRIC FAN FOR RADIATOR & CAC From M-1139 1
.NS 568092 . CONNECTOR / PH 4C / YAZAKI 7282-8497-90 From M-1139 1
.NS 560009 . CONNECTOR CLIP / HELLERMAN TYTON 155-30702 From M-1139 1

502737 SCREW CAP HEX M6-1.0x25 SS BK AR

5001833 WASHER BEL SPR 6.1x18x1.27 SS AR
8 068820 HARNESS FAN DRIVE 1
NS 8631155 CABLE TIE / 4.6MM x 200 / CHRISMAS TREE 4
9 509492 CABLE TIE MOUNT FOR THREADED STUD 1/4 7
9 504016 CABLE TIE / 5/16" X 14"1/2 7
1" 053714 FINISH PANEL RADIATORS 1
12 491237 NUT WING / PLASTIC M6-1.0 x 23 10
13 053113 STRAP NYLON 1" WIDE 545MM 1
13 505507 . STRAP NYLON 1" WIDE/S.L. AR
15 050090 BRACKET FOR HINGE / UPPER 1
16 286129 HINGE / 1
17 284607 BUSHING, NYLON / (NOT INCLUDE W/HINGE) 2
18 289150 ARM ASSY 1
19 053080 ATTACHEMENT / HINGE 2
20 053073 BRACKET FOR HINGE 1
21 286085 HINGE / 1
22 289149 ARM ASSY 1
23 050086 BRACKET 1
25 500119 SCREW CAP HEX M8X1.25X20 BK 8
26 5001868 WASHER BEL SPR 8.4x18x2 SS 6
27 5001849 WASHER FL 8.4x24.0x2.0 SS 2
28 502737 SCREW CAP HEX M6-1.0x25 SS BK 8
29 5001833 WASHER BEL SPR 6.1x18x1.27 SS 13
30 502565 NUT HEX M6-1.0 SS 5
35 5002012 SCREW CAP HEX W/DOG M8-1.25x45 SS 2
35 680335 ANTIGRIP MIXTURE AR
36 5001868 WASHER BEL SPR 8.4x18x2 SS 2
37 5001983 NUT HEX NYRT M8-1.25 SS SS BK 2




PREVOST =@ PARTS

From K-0295 | Date:07/2024 |PAGE:VIP-0520-02
ELECTRICAL FANS - INSTALLATION
Item# |Part Description QTY |Notes
41 053111 PLATE, PROTECTION FOR RUBBER 1
42 504379 RIVET POP DOME OE 3/16x1/4 SS 2
45 053081 GUIDE FOR FAN'S DOOR 1
46 053082 SKATE, FANS DOOR RAD. & CAC 1
47 502737 SCREW CAP HEX M6-1.0x25 SS BK 2
48 5001833 WASHER BEL SPR 6.1x18x1.27 SS 2
50 VIP-0505-01 RADIATOR ASSY
51 VIP-0622-00 POWER BOX FOR RADIATORS FANS VOLVO D13 - GHG17




PARTS
MANUAL

HE@&

|PAGE:VIP-0530-03

FPFREVOST

|Date:07/2024

COOLANT FILTER - INSTALLATION WITH VOLVO D13

From K-0295




FPrFREVOST

HZEE

PARTS

MANUAL

From K-0295 | Date:07/2024 |PAGE:VIP-0530-03

COOLANT FILTER - INSTALLATION WITH VOLVO D13
Item# |Part Description QTY |Notes
1 21937327 CARTRIGE "MAINTENANCE" COOLANT LONG LIFE "WITH D13 ENGINE" 1
2 3979836 ADAPTOR HEAD, COOLANT FILTER 1
3 5001989 SCREW CAP HEX M8-1.25x40 BK 4
4 5001868 WASHER BEL SPR 8.4x18x2 SS 4
5 507655 BANJO BOLT / M14-1.5 4
6 507657 BANJO WASHER / M14 8
7 507653 BANJO UNION / 14MMx#6HOSE 4
8 992081 HOSE CLAMP / 12MM/22MM 10
9 503821 HOSE SILICONE 4 PLY / NOMEX-ARAMID 3/8" x 144" AR
10 5011260 FEMALE CONNECTOR SWIVEL / PUSH-LOK FITTING / #8FL-Fx#6 BR 2
11 5011192 MALE CONNECTOR / JIC 37° FITTING / #8JIC-MxM18-1.5-M STL 2
.NS N.P.N. . O-RING 1 4
.NS N.P.N. . WASHER RET 1 4
12 053008 RESTRICTION / ALU. TUBE 20MM X 9.05MM O.D. W/3.05MM HOLE 1
13 5011340 UNION / MINI BARB FITTING / #8x#8 BR 2
14 21312072 QUICK CONNECTOR 45° 10MM 2
21 053485 ATTACHMENT ENGINE BLOCK 1
22 050073 SUPPORT,WATER HOSE To R-1918 1
22 050616 SUPPORT,WATER HOSE From R-1919 1
23 050061 SUPPORT / WATER HOSE 1
25 502862 SCREW CAP HEX M8-1.25x20 G8.8 N500 3
26 500321 WASHER BEL SPR .331x.827x.098 N500 1
27 5001784 SCREW CAP HEXF M10-1.5x90 G8.8 AD N500 1
28 5001307 SCREW CAP HEXF M10-1.5x20 8.8 N500 1
30 509490 ATTACHMENT DOUBLE USE WITH CABLE TIE 5
31 509491 CABLE TIE / 13MM x 383MM AR
32 500266 SCREW TC CAP HEX 1/4-20x1 N500 3
33 502737 SCREW CAP HEX M6-1.0x25 SS BK 1
34 5001815 SCREW CAP HEXF M6-1.0x30 G 8.8 N500 1
35 504750 CABLE TIE / 1/2" x 15" / CHRISTMAS TREE 3
36 504768 CABLE TIE / 3/16" 14.7" / DOUBLE LOOP HEAD 2
37 509815 TIE MOUNT / ATTACHMENT W/TREE MOUNT AR
37 504637 CABLE TIE / 3/16" x 13" AR
50 VIP-0500-02 COOLANT PIPING WITH VOLVO D13
51 VIP-0405-02 MUFFLER - INSTALLATION WITH DPF & SCR WITH VOLVO D13 To P-1347
51 VIP-0405-03 MUFFLER - INSTALLATION WITH DPF & SCR WITH VOLVO D13 From P-1348
52 VIP-0150-03 ENGINE CRADLE - WITH VOLVO D13




PREVOST H 32 MANUAL
From K-0295 | Date:07/2024 |PAGE:VIP-0530-03

COOLANT FILTER - INSTALLATION WITH VOLVO D13
Item# |Part Description QTY |Notes

4) NO PARTS NUMBER







FPFREVOST

From K-0295

Date:07/2024

|PAGE:3979836

ADAPTOR HEAD, COOLANT FILTER

R1248090




¥ - ‘ PARTS
PrFREVOST HA:LBS' MANUAL

From K-0295 | Date:07/2024 |PAGE:3979836
ADAPTOR HEAD, COOLANT FILTER

Item# |Part Description QTY |Notes
1 1661683 HOUSING 1

2 1661686 SPINDLE 1

3 951972 SPRING PIN 1

4 968725 O-RING 11.3X2.4 1

5 963692 HEX. SOCKET SCREW 1

6 1676554 NIPPLE COOLANT FILTER 1




PARTS
MANUAL

HE@&

FPFREVOST

[viP-06

|Date:07/2024

ELECTRICAL

From K-0295

10
Rear En

Cable & Harness — Under Floor 80

Wiring Harness
Cable & Harness




PARTS
MANUAL

HE@&

FPFREVOST

[viP-06

|Date:07/2024

ELECTRICAL

From K-0295

10
Rear En

Cable & Harness — Under Floor 80

Wiring Harness
Cable & Harness




PARTS
MANUAL

HE@&

FPFREVOST

[viP-06

|Date:07/2024

ELECTRICAL

From K-0295

10
Rear En

Cable & Harness — Under Floor 80

Wiring Harness
Cable & Harness




PARTS
MANUAL

HE@&

FPFREVOST

[viP-06

|Date:07/2024

ELECTRICAL

From K-0295

10
Rear En

Cable & Harness — Under Floor 80

Wiring Harness
Cable & Harness




PARTS
MANUAL

HE@&

FPFREVOST

[viP-06

|Date:07/2024

ELECTRICAL

From K-0295

10
Rear En

Cable & Harness — Under Floor 80

Wiring Harness
Cable & Harness




PARTS
MANUAL

HE@&

FPFREVOST

[viP-06

|Date:07/2024

ELECTRICAL

From K-0295

10
Rear En

Cable & Harness — Under Floor 80

Wiring Harness
Cable & Harness




PARTS

H2&

PREVOST

[viP-06

|Date:0712024

ELECTRICAL

From K-0295

% \

3 v(

| IN®_ o~
& /\\sw/ﬂ//r ‘
.=




PARTS

H2&

PREVOST

[viP-06

|Date:0712024

ELECTRICAL

From K-0295

% \

3 v(

| IN®_ o~
& /\\sw/ﬂ//r ‘
.=




PARTS

H2&

PREVOST

[viP-06

|Date:0712024

ELECTRICAL

From K-0295

% \

3 v(

| IN®_ o~
& /\\sw/ﬂ//r ‘
.=




PARTS

H2&

PREVOST

[viP-06

|Date:0712024

ELECTRICAL

From K-0295

% \

3 v(

| IN®_ o~
& /\\sw/ﬂ//r ‘
.=




PARTS

H2&

PREVOST

[viP-06

|Date:0712024

ELECTRICAL

From K-0295

% \

3 v(

| IN®_ 